2-ROW & 4-ROW
PEANUT COMBINES

PARTS BOOK

33-SERIES
3300 & 3350

KELLEY MANUFACTURING CO.

80 Vernon Drive / Zip 31794
P.O. Drawer 1467 / Zip 31793
Tifton, GA

Tel: 229-382-9393
Toll Free: 1-800-444-5449
Fax: 229-382-5259
Email Address: info@kelleymfg.com

PART NO. 33-PB-01
Printing Date: JUNE 1995
Reprint Date: MARCH 2002



2-ROW MACHINES

ROW MACHINES

Fi



TABLE OF CONTENTS

Left Side DAVES (2-FOW & 4-FOW) ...t senve e s s e st ee st se et eaa et ean s s e es et ameeserenesansssesnres 2-3
Right Side Drives {(2-ROW & 4-FOW) ....i ittt e et e ees e s et e s et aese st saseeees s easssees s esse e et e esees oo 4-5
Header Jackshaft ASSEIMDIY (2-F0W) o.ooe i et r et et e e e en e et e e e s ee e te e s et eam s esmenssreseres ot s oeeeressoeens 8
Pick-Up Drives (2-Row) & Header Diive ASSEMDIY {4-FROW) .coiirior e oo eeee e eeeeeate s e sesessesersssesesssssereseress 6-7
TONGUE ASSEMBIY (-ROW) 1otuviviiiiir ittt et eaer s e e e st e e e s et e s et et et eeseeeevene e s et en s e e eees 8
Tongue and Gear Box Support (2-Row) e, eeeeseesee ettt ee et ]
HEAE! PICK-UP (2F0W) ..ottt sr e b s s s ae s et easees e s e et s eee s aems e eeesae et e s emeenseeseaseseessessenseas iG
URPEr HBAABT {4-FlOW) ..ottt e e s st sa b et st s s es s e e e ee e tnt e ee s v esreeees e s eseasarssesssessnsessanas eemnns 13
LOWEE HEAUBT (A-FIOW) 1ottt ittt s e sa e b se e e et taesas e a e er e s emeeeeme et emeessmsassas s emssesaseeeeees 12
PICK-UP ASSEMBIY (A-FIOW) .o.cuiiiiiie ittt are s et se b bttt st et s s et st e s et eneaeantesesrens 13
TONGUE {A-FIOW) 1ottt st m s as e v ras b s et s e en b e b et st et et st e e enee st eee s eeereas 14
Hydraulic Group (2-FIOW & 4-RIOW) oo ettt ettt e rteben e e e e e et e ee e enr e eeear e s ereeeeaeenremen. 15
Frame ASSembly (2-FROW & GeFROW) .ottt esesess e ess et eraeeeens et easte et et aereseeeren s et er e e saet et eneeas 18
#1, 2, and #3 Cylinder Concave Group (Z-BOW & 4-FI0W) .o eeeee et eseses e sessases e et eesseeeeessss et eeseiesssons 17
#4, 5, 6, and #7 Cylinder Groups (2-FOW & 4-FROW) {T-F0W) c.viiueeeiieecccit oo ees e erassaesees reseresessesase eserseeneereeserson 18
Stripper Bar ASSemiblY (2-FOW 8L 4-FROW) ..ovirrieeeiie ettt sa e seees s eeeesses et eseeseseaneseaseme e steseesees e emeenee e e e s 18
#1 GYHNET (2-ROW & 4-FOW) oo isorar et sts e sr e et s s eas st et eereseasassea s enene s s s see s s sensseesens i9
H2 CYlINAEE (2-ROW 8 4-FR0W) ..o ittt iee et s st tiet e st aessseo s sss esesee e seesesessemees s snseseemmms s s esessessesemeesesssen e es s 19
#3 and #4 Cylinder Groups (2-ROW & 4-FlOW) ..cciiriiirereiieeiceecseeesie s srecre et eeteter s ssaeasssanesaesseanssasasssassensseseasessmesesassens 20
#5, #6, and #7 Cytinder Groups (2-F0W & 4-FOW) ..ot see s s esees e eeesereeteseseesesseeeaseeseas e srararerens 21
Pan and Eccentric Support Assembly (2-FOW & 4-FA0W) ......viecmiceeiccia st vt e s cereeeses s eeras e e ere s e enesaeesens 22-23
Sternmer Top and BOUOM (2-FROW & 4-FOW) ...cvvvvuretereeeieeteeieevatascisi oo es e seseesesessessesessssesesesesessseesessssseessesmssemsrerns 24-25
Conveyor Group (2-FOW & 4-FOW) ....uoi i ceiniracerirrsais e sesiss st ee e s e s eme et sesas et s ensseneeeenreseeneesessesssessanssans 26-30
Main Fan ASSembly (2-FOW & 4-FIOW) ..ottt es e sr e e e s e s e s st s e eseeeeses e sen et et ere e s st esssssnn 32-33
Screen and TallBOAIT (Z2-FIOW 8L A-FOW) ..oviriicrereertieieeceee et etesstsesees e seeeest s asaereseeansees renesenss s eses eessssseemsessessessrs s 33
Al Lift Fan ASSembly (2-FOW & 4-FIOW) c.o.vvoreieierinrressre e sessssesessseseseseeeemsssseseseesesssenseessessssssssssnssssesosssnsernns. 34-35
AXIE ASSEMDIY (Z-ROW & 4-ROW) c.vueieieicierarreeirer e st s sss s stessrnsaesensenesesseseseesasasssessasanstoeseesasesessssasessssseeeeeenes 35-36
TaNK GrouP (2-FROW & 4-FROW) ..ottt s st s e e et v e et ee e e e et ananananes 37-40
2-1/2 % 30 Siroke CYHNUEE (2-RO0W) c.cooiiiiiiriierer et ctetes e s eee s s esesesseesersesenseas st sesesreseessasassaseeseeseeessrees s eens 41
2-1/2 X 36 SHOKE CYMNGET {A-FIOW) ..ervieiriiiicet et e e e s s ssss bt ee e ee e e e ee et s enrnessessasassereneaseneessesssennes 42
3 X 6 SOKE CYHNUET (Z-FROW) cooviierrirrriierreeeetstetess s eaeesacsens sraeseeamsesseeseeestene eesesenasseeemse enenesramenessesemeeresesssess s ssess s raess 43
3-1/2 X 6 SUOKE CYHNUGT (AROW) ..ceeiiriirererrnriseresetssessesesstseecseeeseseresesesesssasssaseasasessesss s esesessetasssaseessesesesessssesrreseeros 43
Rear Shield GrOUD (2-FOW B 4-FROW) ..ot et esnesecreeeeeetseesseseesesesssssseesesraseesessssesssaesssesssasesessasessoens 44-45
Fear Hood ASSEMbIY (2-FIOW 8L 4-ROW) ..oviriee ettt sese e eeeseasat e assnas e as e etes et essreesirasesesassesses e sen s 45
Pedestal Shaft (540 and 1000 RPM) (2-ROW & 4-FROW) o..vrveiueecreeiesciee s cesessrenseeseseeeeseeesssesssssaseessrsseersntsereneessasas 46-47
Gear Box (540 and 1000 RPM) (2-FROW & 4-FIOW) cvvveeiveerircierectierevreeeeteesesessessssesseesssesesssssssssssssssssssssss s seemseoeeeeens 48
Constant Velocity DIrveling (2-FLOW & A-FROW) .......coreree e et cessreesesesvesseesssssessssessesesssnssessesasassessesesssessassessesns 49-51
SRANUAIT DIVEING (4-FOW) 1.vevoriureiieeersceee et ssss s sess b ssassse s s ettt taeerestesesme reseres e sesesoeeessareenaees 52
ViING Spreader (2-FOW 8L A4-FROW) ....urureirrirrer st eier e s sss st sesssssras s ese s es et s et s e sse e seseeseeeressesseeseres e e sesaens 53
Vine Hold Down Kit (Z-ROW & A-FIOW) ....vviiretreeroi oottt eeeseeesvessaess ot seseecosss e ee s seeeesseseseeemseessoseeseesssesesas e s sennon 54
LOWET HYAFAUHE HEAMET .....c.evcirier et ettt can e e ere e ees e sen e e s enees s eeee s e s eeesenesassesar s essee e sessesss 55
UPPEE HYOIAUNE HBAGET ..c.vv ettt v ee v see s ess e e e s s sesees s renese e et e e s ee s eeessness et soss e 56-57
FIYARBUNC HEBUEI WITING .o ceecreeeie ittt eae et s et see e eee s ve e et s e seent e ssensases sesasaesseseresees e ernses e e tes e 58
PUINID BIBCKET 11evv 1ttt ettt ee et e e eee e ea e e s et s et e sem e e e s s s s se 1o et e st e e ee e e st es s e e s s e ee e eese e 59

Printing Date: June, 1985



LEFT SIDE DRIVES
(2-Row and 4-Row)

]

I W
uﬂ

]

]

i

N\

-t e e s e

pumpemm—ye———r—_

X o]
o healetubes

ARSIV Y5 | T T

f%‘ﬂ:‘

6-05



£80-180-€€ Ot &XeW Swey eseu., L ¢ 511 IBUSeMIE]] 05101020 | 62
1T BHJ G PID [ X §/p Woi0508) 00106087 | 82
L= 9HiL-L QDJg ‘Oulysng Iader | {1 -gesl) | ZileG0e6 | 89 Z 1 g /& N %8y 05101089 | /2
(= YELSOE[ SiEld £30-ce0-88 | 79 6 |6 B/E 'SIBUSEMD ] 05101099 | 92
P - /1 X §/G MBI0SAED) 8v0i60-8v | 99 1= USUSNIEP | -GBBL) | £18-080-68
L = evooids E80-2S0-tE | o8 () i luslupiap deysyoer | ($66L-J861) $90-080-8€ | G2
[ L WED §/G TD{o0 0Sa0v0eL | to ! - (GLe-D/Fo)eneaus | { -0eel) 690-£50-E€.
i I $/E-1 X §/S M31osdeEn 0280608 | £0 3 - SehesUs UBUSHOEP | { -G661) £61-180-£€
T 18530105 5egz008 | | 0861 | 550-250-68 |35 A% - (Hy) Dig/m wm>mm:mm\mﬁmuw“wwm (r661-6851) %mwwo.mwm ave
m ’ el mwww%w M M -mmm m %m.mmm.mm 9 g |9 "Diid & PID 7/1-€ X 8/ Meidsden S/Z060-8.
Bug o] { -gest) | 80L-ve0-ue,
Gl 1= SAEBUS JBBI B X | | (¥661-066H) | OZ0-ES0BE | 00 L R e o iiay
F = Td 5 PID Z/1-C X 818 Weiosdes 05016087 | 86 L TH LR VEAOR ) § (8861 | Sva0B0-EE.
G ST/Z-1 -10 BulShg J80eL | {~-0BB1) | S90°EG0-6E | 8% Lt Scegeononeous] [ BeaL | 9v0esoEe.
=1 (GLE-0GLgl)eneds] {8861 Lv0-E80-EE
A eS| L 4860 | JSOVEOEE | IS LT GLE0LL OV ereaUS | {  -0BeL) | G60-BS0EE.
L =11 06-Hg £S5y SergoUg yeusyoer | (  -0661L) OLL-180-6E | v¥e
Lt G} BUTENOT 05201099 | 55 2 11 (E6S7I-OIWeg-A | ( ~7B6t) | Be0-6S0€E | £2
. G/Le X BjS MBIDSE YES060°-8y_ | ES b 1e 7/e-}-1D BUSRgI8de | [ -7g61) | B20-e50cE | &5
€.l 8/9 N XoH 00E010-89 | 25 - Ovc-0g eaeays ™ (  -gesl) | ¥60-650-68
Pl VIO mOH-#) Si g X e/t R | {6881} | 8eL-oc0ee | I NN (FEPPg o eneaus | ( -/661) | J00ES0€E | |2
L]t ptgisy ( -gast) 460-920-€8 { 09 € 5 o/ b Iy wep 0010 0-0Z | 02
£ £ 8/g Jeysemed Q0101028 | 6% z z Z/1 NN Xap 05201089 1 BL
T T Plid S8 ¥ X 85 WoIDSTED 090180-97 | 87 € | ¢ BipLyogreId [~ { -/88D) 5B0-080-66 | 8L
I 1= QUSI-T-Ig Bulshig Jeder | { -0BBL) | B50-6506E | 7% 11 P XQ/E AN | ( -68BL) L21-9206E | 21
z | ¢ 1Op P0AS IG1-08] (7861 | Gl0-260€8 | ov g 1 ¢ §GOJ BAeBuS BB | (| -i861) R
z |2 UEUS d98-0808 | ( -Z661) | S00950eE | S - T3 (89141 OD-JS)DUNSRg | {  -Z861) | $E0-EG0-66 | §f
L 1 e BB1/i-1 e0Id5 8e0g | [ -0861) £v0-2506E | b¥ L1 (ISperoLjoresis] {  -86l) 5/0-65068
g [ - MOg 190 £ Z-0A Jeipi | [ -5661) 61 1-E50°68 rT e (TIS0I-O1 enBaUg | (16618861 | 250-850%E | vl
&1z EL-OA"nesuS Bip] | ($661-/861L) | 9105066 | & T {6 80D IPG-A} {  -7861) SZ0ES0-tE | EF
F - ig-00Mwea-A{ { -0681) EL0-ES0-EE 5 L (gv/e-L aC-ds) Buusig | {~786%) SE0-ESO-EE | of
=11 {eooc-g8tiwean] (<861 | y20ccoes | ev L | F S NS TE0-EGO-6E | 11
11 Wy 6] Hog MRIG | { 2b6h) | $25-080-68 88 | Z2 875 1eUSEMIEd 05e010¢8 | 01
L 11 POH J8[pi UsJ | (166+-8861) | G4-DZ0-EE | i I B/5 TSUSEMID0] 008010-98 | 6
T T2 PSS &/i-| X 88 Waiasdey 0L1060-8F | OF G "Biid G PIY) € X 8/ 'Melosden 60016065 |
LT yoddng el | -/86t) 800-0B0CE | 6t G BPOPOE] (2861 880-ce0eE | £
LT RE S 0ZE01020 | 8% v | g VIE Pl 190eas | (/88D §70-ve0ce | §
I T ST X GI/E uid 80D 0010106, | 7% T 28IP| X008 10z-08 1 { -6861) Ie0-¢G0-EE
R ued iieiedes Wiy B {1 -/861) | Z80-080FF | 98 =17 1BiP1 3e00I0S 1£2-08]  ( -Z861) BI02S0€E | ¢
Y v €5 p/L-1 X /€ 08 'gbeliien 0V00G50-28 | S8 I 1= By/E-1 1900188 61008 | -0661) 7S0-250-68
IBNEE 8/C WNWer | (pEBL- ] 0G0010-0Z | %¢ =T Bh/E-1 1900185 G008 | ( -0661) GS025068 | ¥
ey 1@ F Xg/c MeosBS | (¥661- ) 0Z1010-+G | €€ ] - BYD d88-HOBDY Y (  -BEEL) 0E0-280-68
LT {861} | oiitooee N UBU3 021-09365 | | -2681) p00-250-6€ | ©
w1 oAEaYS UB] JOIeledss | (vebL-BB6H | $o0t50-ee |z g | € BE-IXBERN | ( ~Z8B1) Gi0-9e0-ie | 2
1T ZL0H TREA | { -Z8B1) [80-660°€0 | IE L= S1/S1-1 19000408 57508 | (<066} 950-250-6E
z | 2 "Plld S PID B/i-1 X g/ meiosdes 06T060eF | 0 =13 /-1 1@001dS 9008 | ( -0661) ES0-260€E | |
TRES NOILJTUDSHG [EAHO ON 1vid35| ON 18vd3 RS by | He NOCILJIEOSHT [HAH0 ON vidgs | 'ON 1HVd |hall
TID 715

{MmoY-p pue moy-z)

SIANC 3ais 1437

6-95



RIGHT SIDE DRIVES

-Row and 4-Row)

2

(

ATNO MO

341 [HO MOod-¢

—% NO Q38N =k

MO NO S3Ad

H30VaH dIM0T
30IS 1HOM ON “4LON

s v v
) e s Bt st e Ok 420 i M et o]

o

&
b1

O

A

_*?\\@

{SmDY~¥) SBBL NO mum:

6-95



‘261-180-£¢ dn aew sued sseyj§ L1t wi-Lx v ke | (8881 | 861-920-60 | iE
'B11-180-E€ tn axEW spied ssay ], v | 7 [ % 8/g Maiosieg GZ10r0%6 | 0t
bt VS .} eyseme)d 0S0020-29 | #9 CIRI:] 8/G N ¥oH 00E0:0-89 | B2,
Lt Z/t-L X g1/ "ud Jepog 00E010-82 | €0 b1 L PSS PRI H/-1 X 8/ Weisster 016080-8v | 8¢
£ | € PI-T X g6 Mao8eg LZIOI0¥%C | 29 Pt TSRy Wiy B[Py { -Z8BL) | Q0i€e0ee| 22
v | 7 Q/C TuxeH 0GI010-89 | 19 Z | ¢ {Sd S29™-A-0% G1) 1o[p| Heg { -z860) Z00E60-€E | o2
v | ¥ /€ 1eUSemae | 0S1010-98 | 09 [ 1§ .-o78]) oresyg (YY) ZG0-E50-6¢
v | ¥ ¥/i-£ X §/E Hog Wen 07005025 | 65 DRI (Sd 0T 4SS g1 enesyS | (0661-2861) €00-€S0EE | ¢z
[ /S MUXSH 0SEG10-8S | 85, [T (628 GaH) HegA {7861 0E0-ES06E | ve
[ /€ JBUSENNO0] 0SE0L0-99 | Z6. I (SdE%'T 3-0°LF 91) ereeys {0661 #80-£50TE
[ G X b/ MBI0SIED ¢/ytec8v | g, =1t (SdE7' | 4-09 gt sAeays QY -T-T)) 90065068 | €2
I ASSY JpTIeg WL Z10-180€0 | 55, A 91/Z-1 "18¥00103 $5008 " -o66l) 77025068 | ¢2
[ Wiy Jejp] 1838dg ¢0c-#20-EE | ¥S. [ ureuS 486-089y { -Z861) H00-¢60-€E | ie
I {1 Busng O0E-Fe0-6€ | €5, Z | e 91/Z-1-15 Busng JadeL { -066¢) £00-650€€ | 0z
L |t Buysnig 9¢0-050-€E%! 25 € | ¢ WETVRERELS { -ZB81) 150-726-CE | &1
F T POy UsisUg] J10usly 10e-080-¢ | 15, 2 | € |PId S PID g/I-E X 8/ Mamsden 0S0160-87 | 8l.
F T 21 HOF Meiqg /GEDB0-EE | 08, [ 1op{ 18%0010S 1 v0R {-0661) 250-260€S | Z1
Tt €8, Wiy 1ap 8GC-080-EE%| 67, 1= 12Y0010S 020800200 (" -0B6L) 050-2S0-55
[ 2661 10Nd Joipi Z€5-080-SE | ¥ -3 12Y00I0S 9202009 U -0661) 870-2S0€S | 9l
c 1¢ 1e)p} @4001d§ 151-09 ( -Z861) SI0-Z80€E | I - [T UBYD d16-0008 U -ZP81) Z00-2G0E6 | SF
P - 3VS B/ 1elfSemeEZ 0v0020-¢9 | o g | - PIE-E X §/5 Mersde] G86060-87 | b1
o1 = ['Pld S PIB Z/L-g X 9/5 'Mensdes ¥86060-87 | or £ 1€ B[p[jog U -/861) 860-€20-EE | oF
Z | ¢ /E-1-ID "DUSNE Jede] U -i861) 820-EG0EE | v - 1E R RS U -Z861) 8F0-v20-EE | et
§ 1 ¢c ZC X B8 sy  -Z861) I80-92C-EE | cp O | &t 8/5 RUSEMIE] 06201028 | ti.
¥ I ¥ 918 INN Wef Ge0010-0Z | 2v g 1 8/5 TeUSEempPT 068010-89 | oL,
¥ iy ‘Pld S PID | X §1/S MEDSISS Ge0010%S | I -1 e Plid G RIE) § X /S 'malosdery COGIE0-BY | 6
Z | ¢ (G2e-E€gl) aneas Ty EY0E50€E | O LT 0P| 18300:08 10z-00 T -Z861) 120260t | 8
F [t Plid G P 7 X /G ‘Ma40808] G90160-8% | 6% T - P/E-1 190008 GZeco0e {" -06BL) 670-50-65
P B8/G N0 0500202 | &t - 11 ¥/8-1 18400103 [c090EEDS {"-066L) /v0¢S0€E| £
-7 SHUIT 81-001d G1/E UBLD { -Z86[) $00-080-50 | Z¢ ¢ | I UrEu) 485-080d { -i860) £00-2S0€8 1 ©
1T T P/h-L X | Bubdg { -1881) 200-050-51 | o€ LT v 1900143 02008 0661 GrO2G0EE | ©
=TT S0L-00 HegA " -886H 0S0-650-E€ | 8¢ A B/5-T X 85 Fay U -Z861) Sl09eoie | ¥
ik {ogg)egenigdsA| ( -8860) 6v0-ES0-EC | 7E s ~ bugsngmdel | ( -g6H 620-€50BE| €
=T BAEBUS Udlid elgelen T -6861) £50-50-E8 N Tg-0F¢ D) engeus U ~Z861) SO0ES0EE | €
- | ASSY SABOUS UOKd SIUENBA |  (B861-L86L) ZI0-€S0EE | €& F 1 — | (RuD IepgaH TAH) puBqismod €B0-E50EE
L [ Z g/c ION WEr 0G0010-0Z | 28 [ 6-081-0¢ 'PUBCIBMOg { -Z861) 920-650€5 | ¢
Hy | g¢ NOILdIBOSTT | A HO ON 1vid3s | ON Loavd Il uv | 82 NOLLJIHIS30 [ BABO ON TWIHSS | 'ON L8vd |WaLl
A s

{MOH-{ pue MoY-2)
SIAIHA Fais LHDIY

6-95

3



z Blid 8/ NN WEr 15001004 2L
) plId 8/E "IPN XBH 05101088 L
2 Pild BE SRuSEmy0T 05104699 oL
B 'pH BOR B 1 ¥ B/E 'IDE MOl4 05001009 ]
El “pH "D B/L * GIT 'MBIONOG GSLOLGHS 8
€ 2 D L X G 'meuds abepied 05208025 2
i @NRIE HeyERTE { -6881) £08-DBOEE 9
3 (S°dg8lt 54003 D4 eaueys {  -la6i} SEQ-ESOE g
7 6BURL4 HE WIEH Z9¥ { -z881) 02015080 v
2 Jijoa oi/e-t Tupesg { -1881} 200-15080 £
i Fh-t Xy ey (881 5182050 4
i UBLS FAUG JAPUIIAD { -zmsi) 9R0-920-C0 |

‘ALD Nolldieogsa “h HO "GN IVILES ‘OR E¥Vd [EE31]

( -eesi) (z20-180€E)
{mou-z) ATENESSY LAVHSHIOVE HEQYZH
) 5 % + 6B2C 0] J3JeY 214-1802S 25
2 R QEOLOZE [T
L £ ¥ ¢ Weiseg 05906067 05
L ETEE k] 00LOLOEL &7
i Fil~E X 271 ‘merisdes 265080-8Y o
z - Bl X 9IE "MRIDEHED 043050-8Y o
Z 1epeE dwed odig {  -£863) S0Z-0B0EE oF
v $ii-L X 27} w0y ebReD S2L050-2S o
[ wnoy Guuzag o38id {61 29i820EE ¥
] 2H NN X0H 08203089 3
L Zil "1eureRmyanT 05201096 ey
b UG Inding { -gesit +H2-0B0EE [T
1 21 — iy Suigsng sedey, (2884 20-E502E o
| \°08 — DABOYS MO UBW { -zget) FDOESO-ED 68
v $il-) X B/E ‘M9I05 DEBWIRD 0pe0S029 S€
g BIE "IBYSEM00Y 05101059 L8
¥ GiE "IN *OH 05304088 FE)
J KOWBsEY HEYS Hour {  -6861) 2L0°380€E Se
i Bihel X 91/E "Wid 100D 00104084 ¥
z BIE N wep 19004004 )
B B/5 "IN XOH DOROLRY. D)
] 9415 "IN XOH 00101088 i
€ 8/5 FAUSEMHIDT DDEQLDES. o
i L5 JOUSEMADOT T0L0L088 62
‘ALB WOILMOSRG “HA 50 'O TYINES 'O LV waL

€ R ) 050020°29 82
5 RIS Bf5 1aUSEMIBIG 05201023 ig
z "PH DG BrL X Q/E MRIOSIOF 0ELOLOYS ES)
] g X a1s ‘mang abewsen PLEOSOES 5z
z 6'0 1L ¥ 8146 'Meg ebejie) 0L0050°25 vz
' Pilc §'D B3-E X 9/ ‘maszsde] 0501608 €2
i PAId § D T X §i5 msosded 0SE060-8F kS
i Pild 5D 1 % §1/5 'We105dBD SEDOSD'EY [
i Buiysng g 1a|p; 1108 OITFRA {  -BeSH £30-190SE [
[} DR PO SIPURH { -gesl) 082-0R0-EE 61
| 10Alg JBip| { -zesi) 184-080-€E g1
i JRIPL HOE MEIG { -a881) SRO-DF0EE Ll
3 #0195 (50U BENED { 8861} L50-08020 E
i P/ET UOuUnIL { -emsM B00LSEE 3t
[ anseys JRip) £L i -2884 9195028 +3
[ HIE-L X 811 'Mess abielen 05 15025 €1
L 1y 'Big eBuwi gr1-y [ -z88L) LLO-IS0EE D
i {54 52't 4 —- 52'8 Di) eAveys [ -5BSL) CEC-ESUE0 il
i 9L/5-4 MS 'Bulisng Jede) { -pE6s) FHOESDEE [
] A v JBiP (  -z661) Or(rES0EE &
3 BARAYS ubiedwes {  -zas1) QLO-PSOEE E
| L % BIE 'uid lio {  -BBEM BLODSOEE L
f (06} 82 - vt "Sumid EED) 2LO0G0EE ]
i YO 0L X 2/L-k X § UDUTEAL {  -zeGht 20005020 5
[ R {1961} 900-05020 v
1 PI-L X YL A0y U 880 HE 19200 B
1 2% 4/ Ay { ~gsi) 2108200 4
L Wnop LollungL -gest) 8IS EI0EE t

AL MOS0 ‘HA BO “ON TYIYES Op EHVd [EER]

|

NAQUAYINE H
304 01 !
28vd DL 23438

NADTAVIRE
H0Z % % ¥
30vd Dl ¥3439

{mog-z)
FAHG d-X31d

8-93



4 wilod boa JeM [ X g/5 ‘malosieg E550 1075 g8 2 buysng Jedeyt L00-B&0-8E il
2 ABM BAIE 200-920-28 ) b g ¥/i-1/m Duljsng jade] |d 520-250-€0 R
L 8/G JNUNo0 (50020-27 £9 L 13018 1G1-08 1 10-250-E0 Gl
b §/5 N wep 07101004 29 4 1aipy 151-08 G10-850-88 ¥l
L agnL i9jp] Jjog 861-¥20-BE ) { LEBL "SA - 19P| 2.0-6S0-EE £l
L &/1-8 X B/G ‘Maiosde) 202} 80-BF 0% L (5|8 yed 8Alid S'A w2 £40-EG0-EE Zl
1 JUSLIP[SM BlBld Jaip) S/P-080-EE BS ¥ 2 X v/l Aoy 910-980-20 L
| Uy dis { 2661} LE4-080-EC } ¥/1i-1 QD-48 ‘buiysng Jede| Q80-£50-EE 01
Y] YoInID diis 1661 ({661 §11-060-6E 8¢ L BAEBYg uojuBdwog 650-ES0-EE B
¥ B/ WNp iliep 1$0010-DZ 18 } 181100 8/5-1 {  -G661) S1|-E50-5E
i EFEEEES DLLOLD-#G 95 (] 8/G-1 X g/g ey FB6L- ) §10920-/2 B8
i 8¢-¢/1 ‘DUl eseRId S00-050-20 S5 L SAEBUS UOlid B|JBUEA {-8B6L) Y1 L-€50-2E
i 2E8Z008 1800idg 1G0-260-E€E v (] 2ABBUS Ul BlqelieAn (¥661- ) 980-E50-EE Z
L /8 TINN %ok 05£010-82 £5 { ejpley 29e-080-5E g
) #/E 48YSBA{DOT 052010-98 25 L ‘ASSY Jegd dfi-e¥el 'S\ ElLL-120-5 g
c ¥/ Jaysemiel 4 ) 1S z uoddng Jjeysyoer 187-080-CE I
i S X /g "ma10g abeluen 0%P0S0-28 0s [ OnIg/M 131G YBUSYORD 08%-080-5€ ¢
g g/€ ‘ieysemeld 001010-28 [ ! Mei0g [8aUA, 8DneY 857-080-EC z
! ¢/l-1 X 9LiE Ut Japog 401010-8L 27 e _BWPEM JSA0D 'STA E£5y-080-E¢ L
L Rlid /1 U2 0010L0-24 iy PNTE) NOLLIIHOSTa HAHO ONWIHES|T "ON 1HVd EET]
L Plle 8/ NSO OS0010-2L oy
S B/S N XBH COE0L0-89 &P
LE /€ NN XoH 0SL0L0-88 [id
St g/5 JouSeEmyo0T (QDE0L0-99 eF
i B/€ 1BYSEMNDOT 05101009 ov
! 3vs 1 telsemies 05002029 it
9 8/5 Jaysemie| 052010-28 ov
! Rlid G 'P4D ¥ X ¢/} 'meiosden 0S8060-8% BE
L Pild § "piD ¥ X' §/8 'maiosden 51E060-8% 8%
& ¥/L-1 X /2 ‘mMelog ebeiue) 0¥00S0-25 8
3 I X g/ "Maidg ebaen SE0080-25 ]
L ¢/L-2 X B/S 'Melog eDeilies QSB0EQ-25 ]
2 2/1-E X §/G "jiog sbzile) $#/£080-28 [
] 810§ ~.M. 100-050- £E
i VD 0L X g1 X | IeUSEM 800-080-20 3
i o/i-| X 8/ “Uid jouds 800-050-20 i
i isoedg 8807200 62
4 .} J80Bdg L80-vE0-EE 8¢
] JapesH — Yeysyoer £81-980-88 L2
g ebue| 8loH-g "E/# y20-1S0-80 [
£ 18100 8 DIg y/i-| 910-190-80 5e
i (5L} yu 91/ 'uieyD $00-050-20 Ve
L X3 /L-A2 X | 'Bundg 200-080-C1 £e
t pepeait] — UDlILNI] BS0-920-6€ -4
I BOBIG HOIULTE] £5/-L20-E8 ¥4
! uleyd 468 'H0g-OH 860-250-6¢ 0z
E UBUD JEG] HO9-DH BS0-250-58 5L
i 00105 02009 LS0-250-E8 gl
ALD NOULJIHOSIG ['HAHQ ON Vi3S | ON fuvd [E

{(MoY-p)

ATEINISSY FAIHA H3AYIH

6-95



TONGUE ASSEMBLY

ITEN PART MO. SERIAL NQ. OR YA. . DRESCRIPTION QTY.
1 33-080-246 {1988- ) Tongue {1988) 1
2 18-050-014 {1887- } Jackstand 1
3 33-080-249 {1988- } Pivet Pin 1
4 31-050-020 (1987- ) Grease Fitling 3
5 43-027-428 (1988- ) PTQ Shield 1
& 33-055-063 (1989- ) Pedestal Shafl 1
7 33-080-247 {1988- ) ‘P.S. Bearing Mount i
8 33-080-248 (1988- ) Pedestal Support 4
9 33-051-010 (1987~ )] 1-3/8 Flange Bearing Unit 1

10 33-061-024 (1988- ) Cylinder (3 x 6) t
11 33-080-459 (1990- ) Transport, Tube — 1990 1
i2 33-080-460 (1590- } Transport Pivot Pin 2
13 33-080-461 (1990 } Tongue Stop Rod — 1990 1
14 70-010250 Jam Nut,1 2
15 04-024-007 (1987~ } Bushing, 5/8 x 3/8 x 3/8 2
16 48-100060 Capscrew, 3/4 x 6-1/2 G.5 Pi'd 1
17 48-080595 GCapserew, 1/2 x 1-1/2 G.5 Plt'd 2
18 48-080240 Capscrew, 3/8 x 2-3/4 G.5 Pit'd 3
19 48-080150 Capscrew, 3/8 x 1-1/4 G.5 Pit'd 2
20 48-090100 Capscrew, 38 x 1 G.5 Pit'd 2
21 72-010150 Locknut, 3/4 Grd, “B" 1
a2 66-010250 Hex Nut, 1/2 2
23 §8- 010150 Hex Nut, 3/8 7
24 66-010250 Lockwasher, 1/2 2
25 66-010150 Lockwasher, 3/8 7
26 62-020040 Flatwasher, 5/8 SAE Pit'd 4
27 §2-010100 Flatwasher, 3/8 Std. 4
28 33-055.064 {1980 } Driveline — 540, 8¢ 1

33-055-065 {1989. )] Driveline — 1000 1
29 48-081375 Capscrew, 3/4 x 3 i
30 72010150 ' Locknut, 3/4 1
33 33-027-687 {1989~ ) Cylinder Lockout 1
32 33-050-105 (1989- } Snapper Pin, 5/16 x 2-1/2 2
33 33-050-135 Beleville Washer, 3g 2
34 33050181 Shachle, %/ Chain 1
a5 33-050-140 Chain, 27 Link Safety 1
38 33-050-139 Double Clevis Link, % 1

8-93 ]



TONGUE AND GEAR BOX SUPPORT
(2-Row)

ITEM PART NO. SERIAL MO, OR YR. DESCHIPTION QTY.
1 33-080-111 (1987. ) Support Tongue - Lt, 1
2 33-080-112 (1987- } Support Tongue — AL 1
3 33-027-278 {1988- ) Support, Top Gear Box 1
4 33-080-256 {19a8- ] Assembly Meader Tie 1
5 33-080-085 {1987- ) Pivot Assembly 2
6 33-080-466 {1980- } Shigld Support — Lt 1
? 33-080-467 {1890- } Shiatd Support — Rt 1
B 33-027-308 {1987~ } L1 Support — Ft. Gear Sox t
9 33-027-309 {1987- ) fAt. Support — Ft. Gear Box 1

10 33-080-199 {1987- ) Mount — Gear Box 1
1 33-027-342 (1987- } Inspection Cover G.B. 1
12 33-027-198 (1987- } Bulkhead 1
13 33-027-188 (1987- ) Supporl, Gear Box, L. 1
14 33-027-185 (1967- ) Support, Gear Box, Ri. 1
15 58-020400 Machine Sc.1/4 x 112 Slotted 2
16 33-050-101 [19860- } 1/4-20 Nutser] 2
17 52-050035 Carriage Screw, 3/8 x 1 24
18 52-030200 Carriage Screw, 3/8 x 3/4 0
18 52-050040 Carriage Scrow, 3/8 x 1-1/4 5
20 52-050125 Carriage Screw, 1/2 x 1-1/4 18
21 52-030250 Carriage Screw, 3/8 x 1 Grd. 2 10
22 48-050692 Capscrew, 112 x 1.1/4 8
23 33-027-445 {1988~ } Balfie — Header 1
24 £2-010100 Flaiwasher, 3/8 28
25 66-010150 Lockwasher, 3/8 51
26 66-010150 Hex Nol, 3/8 4%
27 62-010250 Flatwasher, 1/2 8
28 66-010250 Lockwasher, 1/2 3
29 66-010250 Hex Nut, 1/2 26
30 33-027-684 ($989- ) Raifle Extension, 89 1
31 33-023-257 {14988- } Access Handle i
32 33-027-427 {1948. } Cylinder Cover 1 i
a3 33-054-001 (1987- ) Gear Box, 540 & 1000 v
24 48-090100 Capscrew, 3/8 x 1 Pit'd 2
35 52-050140 Carriage Sc. 1/2 x 1-1/2 G.5 P, 4
36 33-027-550 [1989- )| 89 Header Balfie 2




HEADER PICKUP
(2-Row)

@’\7- =/
¢
&
@y
IR T Y
ftttatelbubns 2 ¥

=

PART NO. SERIAL NG, OR YR. DESCRIPTION aTy.
33-027-129 (1987) Pick Up Band (13)
33-080-471 (1988) Pick Lip Band {13)
33-027-525 (1969- ) Pigk-Up Band 13
33-080-305 {1889- ) LT. Fender 1
33-080-305 (1989- ) RT. Fender 1
33-080-308 (1989- ) Lower Band Suppori 1
33-080-309 {1989- ) Top Band Support 1
48-090036 Capscrew, 516 x 1 42
33-027-524 (1989- ) Support Pick-Up Bearing 1
03-051-024 (1987~ ) #72 MSTR 3H — Flange 4
03-051-016 (1987- ) 1-1/4 Brg. & Collar 2
52-030250 Carriage Screw, 3/8 x 1 Grd. 2 Plit'd 6
52-030100 Carriage Screw, 516 x 1 G.2 39
66-010150 Lockwasher, 318 20
Ga-010150 Hex Nut, 3/8 20
66-010150 Lockwasher, 516 9
68-010100 Hex Nut, 5116 9
52-050019 Carriage Screw, 5/16 x 1-1/4 G.5 5
52-050040 Carriage Screw, 3/8 x 1-1/4 G.5 8
62-010100 Flatwasher, 3/8 Std. 8
52-060125 Carriage Screw, 1/2 x 1-1/4 G5 5]
66-010250 | cchwasher, 1/2 G
68-010250 Hex Nut, 1/2 6
§2-010050 Flaiwasher, 5/16 42
52.060010 Carriage Screw, 5/16 x 1 G.5 4
52-050035 Carriage Screw, 3/8 x 1 G.5 6
33-025-134 {1988- ) Pick-Up, Angle 'BB 5]
33-057-003 (1988~ ) Head, Pick-Up 3
33-028-045 {1987 } Shaft, Pick-Up 1
48-090580 Capscrew, 1/2x 1 G. 5 Pit'd 8
72-010100 Locknt, 12 Pl'd G, 'B" 8
03-026-016 {1987- )] Key 1/4 % 1/4 Sq. Hd. )
54-010150 Setscrew, 38 x 7/8 8q. Hd. &
70-0H10051 Jamnut, 3/8 Pit'd 6
33-024-092 {1987- ) Spacer 42
72-010025 Locknul, 5/16 G. "B" 42
33-027-341 (19687- ) Clip 42
33-050-095 {1990- ) Pick-Up Spring, 1990 42
78-020049 lLocknut, 5/16 - 18 Whiz Flange 39

10




¥ Plld S 'PID /e | ¥ /6 MBIDG Wien 20060-2¢ ce i peaping { 5261 LRG1Z0EE G

1 F/i 1BUSEMYOOT 050010-99 ¥4 { 12A07) Jepuljyy { -6851) $45-L20-EE 14"

L 8/G X ¥/} ‘Me1asden S00080-8F o5 3 JBA0T) uddadsdy| L -B86}) ZyE-L20-E8 El
9 Z/i-1 X g/ ‘mesosde) $6S060-BF [ ! WHUS oudng pias 1 {-6861L) YEE-£E0-EE 2l

b JUSLIDIEA, ULy eoRIg i -0561) 2¥-080-88 1§ L C/1-E X 8/8 Rady ¢ -6861) £80-920-E6 1L

i 2/L-1 91/g "Uid 1800 0001084 05 L SAIQ UK ULy 18D {  -1661} 811-180-2¢

1 .8 PID g/L W 0001027 &v 3] SAUQG UIEN Wiy 1B[BF ] (06BL-6RGL) 8¥0-1B0-EF 0
Z /8 NN ey $0E010-89 8y | 16, uauplesga ioddng dof T [ -1881) B0S-0B0-EE
ce 2/ "IN %o 052010-89 Ly {1} 056} — WellpiBAA Lodang 6ol {0661} 5¥7-080-€E 8
ag B/ INN X8} 051010-89 oF L 0661 ~ " 'enbio] uoddng { " -0861) ZSp-080-EC g
7 B/G UBLSEMX00T 05E010-95 o 1 0661 — 71 'enbuc) poddng { T -DBG}) L5-080-EE l
T3 Z/1 1Bsemyao 0Se0L0-95 ¥ F AQUIBSSY 10Ald { -e881) GPE-080-CE ]
07 B/ JAUSEA20T 0S16L0-89 tF [ 066 | ~ Unoyy Xog Bag { -DB6H) Sry-080-58 ]
z | Jausemier] 0LEQ10E0 i I 0661 — YBYS MAinD {__ -066L) Yy -080-EE 7
1 o/L JBUSEMiBIL 00201029 Ly i jeyoeIg dig)) edid i -BBBL) S02-080-CE 3]
8l 8/C JSLSEMIBL 00101028 07 ! POy UoIsta] Jously {  -BBGL) 102-080-€€ z
¥ 8/€ X $/1 0% sulDBR £0+020-8S 58 L 1OA] I t <2661 ZES-080-E€

gl d §PID P/L-| X g/ 'MBI0S IiED GZ1080-26 BE )] LBE | 10AId 181p; (t661) 667-080-6E

g Pl § 'PID gf1-1 X ¢/ 'MBidg 1eD 0¥ 10S0-28 £ (0] — 10Aid delpi | {0B61-6861) £11-080-€E i
zl d S 'PID p/i-| X §/¢ MBIDG "LED 0v00SC-25 g€ A0 PRI ‘HAHO 'ONTVIHES] ‘ON fdHvd e
[ Plid G P | X B/E ‘MBiDG TeD SE00S0-28 gg

e w b I X8H 0Sk0L0-85 e

¥ Pdid S 'S} §/}1-1 % §/S ‘Maidsde] 01606087 g€

¥ Rld S PID /-1 X g/L ‘malosdes 965060-8% ZE

z u | JBUSEMNDDT 05¥010-98 1

L Plid § 'PID) /11 X g/ 'MBio5des Z65060-8Y 08

C ¥/1-€ X | 'maidsden 06700 (-8% 62

¥ Plicd € 'PID p/i-| X B/C MBIISAES 051060-9% F

L O0L-§/E-1 ‘BuljeAlg { -266D) 281-GS0-BE
() WclH 0061 - g/8-1 eujjanig (1661-6861) 990-50-E€ 12

i 0661 ~ MOH-p Xog Jeeg) { -0661) 650-7S0-EE gc

} #/E-1 — {1 Bulysng Jede| { -oe6R B20-£S0-8E ge

L 7 F SAEBUS BAU(Q UiEpy t <6860 00-ESG-EE ¥e

L AjuQ Bugag wsluesedey 200-160-68

1 Suisnoy 3 bupeag Yeys 1nding 2o0-150-5E £2

g HaSINN §g ~ #/1 L -0861) [0i-050-€2 Ze

L X0g ieaL) jucdy ~ poddng Ty { -686L) 8.5-780-6E 0z

L 0661 X0g Jeay ‘Uoddng { -066}) $14-LE0-EE 6l

L ‘1RI3p4 1i0ddng piefis {  -2661) 611-LB0-CE

L (16} Lplep Heddng pleiys {1661) 015-080-E8
{1) 0861 ~ 1 ‘Hoddng pleis {0661) 8b3-080-EE 11

1 "LRigpA Hoddng plRig {7 -geeL) 841-180-6E

L {1.8) "LPIep Lioddng pleyg (1L661) 605-0BO-EE
{1} 0661 ~ 17 Hoddng pag {0BEL) Lyp-080-6E 91

D NCOLIQIHNTISIC [ BAE0 ON TYIESS | UM LEvd TERR

(mog-v)
d2AVIH H3ddn

6-95

11



LOWER HEADER ASSEMBLY
(4-Row)

ITEM PART NO. SERIAL NC. OR YR, DESCRIPTION QTY. |
1 33-080-425 (1990} +ender Weld1. L~ 1930 (1) i
33-080-402 {1991} Fender Weld?, 11, — 1991 {1)
33-080-534 {1992- } Fender Weld®. 11 7
P 33080428 (1980} Fender Weld't Rt =7980 {1}
33-080-483 (1991} Fender Weld®. Bt — 1991 (1)
33-680-537 (1992} Fender Weld't. Rt [
3 33-080-450 {1990} Header Tie, 1990 [§)]
33-080-507 {1991- } Header Tie, 1991 T
& 33-080-350 (1583-1590) “Auger, Pick-Up [§]]
33-080-523 {1981 ¥ Auger, Pick-Up — 1997 i
5 55080420 (1680 79590 — Support Bar Weldt (T
33-080-478 (1991- ) 1997 — Support Bar Weldt 1
& 33-080-368 (1989- ) Upper Band Suppori q
7 33-080-360 {1988- j LowarBand Support i
8 33-080-428 {1990- ) Lower Brace Weld't &
g 33-080-4586 (1890} 1990 — 2R Connéctor — L.H. [§))
33-0B0-485 G891 ) 7997 Connedtor, Li. i
10 33-080-371 (1985-19090) Connector — BH. 0y
33-080-468 (19971- ] 1987 Connector, AL i
11 43.087-008 {1985-1690) Pick-Up "Agsembly [§)]
330871351 1997- ) 1997 Pick-Up Assembly i
12 33-027-659 1950-1991) Auger Trough — End, Rt 000 [§)]
33-027-773 1992- Y Trough, T892 Rt End i}
13 33-027-698 {1990-1991) Auger Trough — End, 13799G [§)]
33-027-772 {1992- )] Trough, 1992 L End i
T4 33-027-700 {1990} Center Trough, 1990 )]
33-080-502 {1597} Center Trough Weld'. [§3]
33-080-525 {1992- 3 Weldment, Center frough i
15 33-027-713 {1990-1987} Drop Floor 1930 {1}
33-027-771 (1992~ ¥ loor, 1992 Drop i
16 33-027-616 {1989-T950} Bearing Sipport, Auger 2)
F3-080-476 EELN 1991 = Hrg. Stpp'1, Weldi, 2)
35-D80-520 (i502- Stipport, Brg, 1992 P
17 33-027-675 {1585 } Bearing Support, Pick-Up 2
18 33-027-678 {1889- )] Hecire, Angle 2
19 33-027-709 {1930~ ) (4H) Header Battle i
20 33-026-157 ‘ {(1985- ) Stub Shaft - Atiger 1
21 33-026-158 (1988- J Stub Shalt = Alger (Réyway) i
22 33-027-525 (15959- ] Pick-Up Band — 89 32
23 33-067-027 {1985- ) T-1/4 Pillow Brg. wiCollar 2
03-057-016 Heplacement Bearing Only 1
24 03-067-078 (1989~ } 1-7/4 Brg. & Collar 2
25 03-051-024 {1980- ] #72, 3-Hole Flange 4
28 15-050-054 Spirol Pin, 174 x 1-374 Z

6-95 12



ITEN PART NO. SERIAL NO. ORYR, DESCRIPTION QTy.
27 52-050040 Carr. Sc. 3/8 x 1-1/4 Grd. 5 Pitd 48
28 52-050010 Carr. Sc. 5/16 x 1 Grd. 5 Plit'd 89
28 52-050125 Carr. Se. 1/2 x 1-1/4 Grd. 5 Pitd 8
30 48-090100 Capscrew, 3/8 x 1 Grd. 5 Pli'd B
31 4B-090150 Capscrew, 3/8 x 1-1/4 Grd. 5 Pitd B
32 48-090595 Capscrew, 1/2 x 1-1/2 Grd. 5 Pl'd 12
33 48-0908625 Capscrew, 1/2 x 2-1/2 Grd. § Pitd 2
34 62-010100 Flatwasher, 3/8 42
35 66-010150 Lockwasher, 3/8 62
38 68-010150 Hex Nut, 3/8 62
37 62-010200 Fiatwasher, 1/2 20
38 656-010250 Lockwasher, 1/2 32
39 58-010250 Hex Nut, 1/2 32
40 62-010050 Flatwasher, 5/16 8
41 66-010100 Lockwasher, 5/16 §
42 68-010100 Hex Nut, 5/16 8
43 78-020049 Locknut, 5/16" Whiz Flangs 29
44 21-050-001 {1980- } "U" - BOLT, 5/8 4
45 66-010300 Lockwasher, 5/8 i3
46 68-018300 Hex Nut, 5/8 13
47 33-080-474 3/4" Adi. Rod Weldment 2
48 33-080-484 Pick-Up Brace Weld't 1
49 33-027-764 Center Pick-Lip Band 1
50 16-050-001 "U* ~ Bolt, 5/8 2
51 48-081060 Capscrew, 5/8 x 4 Grd, 5 Plt'd 1
52 48-090600 Capscrew, 1/2 x 2 Grd. 5 Pit'd 2
53 48-080592 Capscrew, 1/2 x 1-1/4 B
54 48-090750 Capscrew, 1/2 x 3-1/2 2
55 62-010300 Filatwasher, 3/4 2
56 33-080-544 (1991) Bafile, ‘91 L1, {1

33-080-546 (1992-1993) Bafile, Lt. {1
33-030-774 (1994- } Bafile, Lt. 1
57 33-080-545 {1991) Bafile, '01 Ri. (1)
33-080-547 (1982-1993) Baffle, Rt. {1}
33-080-775 {1994 } Baffle, Rt. 1

o

ITEM PART NC. SERIAL NO, OBYHR. DESCRIPTION QTY,
1 33-025-013 (1989-1200) Pick-Up Angle 8)
33-025-210 (1991- } 1991 Pick-Up Angle 12
2 33-057-003 {1989- } Head, Pick-Up 6
3 33-026-156 {1989-1990) Shaft, Pick-Up {1}
33-026-186 {1991- ) 1991 Shaft ~ Pick-Up 1
4 48-090590 Capscrew, 1/2 x 1 Grd. 5 36
5 72-010100 Locknt, 1/2 Grd. "B° 36
& 03-026-016 {1989- } Key, 1/4x 2 &
7 54-010150 Selscrew, 3/8 x 78 Sqg. Hd. Grd. 5 12
8 70-010051 Jam Nut, 3/8 i2
9 33-024-092 {1989- ) Spacer 28
10 72-010025 Locknut, 5/16 Grd. "B” 96
11 33-027-341 (1989- ) Clip a8
12 33-050-095 (1920} Pick-Up Spring (Forward Bent 157} {96)
33-050-118 {1991- } Pick-Up Spring, Straight 96
33-050-117 Pick-Up Spring (Reverse Bent 307) 26
13 48-090036 Capscrew, 5/16 x 1 g6
14 62-010050 Flatwasher, 5/16 86
15 33-051-035 1-1/4 Pillow Bearing 1
03-051-016 Feplacement Bearing Oniy 1
13 5-95



TONGUE, STANDARD & HYDRAULIC
(4-Row)

ITER PART NO, SERIAL NO. ORYR. DESCRIPTION QTV. ;
i 33-080-423 (1950) Tongue, 1990 m
i 33-080-488 {1991~ ) Tongue, 1991, Sid, [
33-080-549 Tongue, Hyd. 1
2 33-080-501 {1990} Pivot Section, 1990 {1)
33-080-487 (1991~ ) Tongue, Pivot Section 1
3 33-080-346 (1989- ) Pedestal Suppori 1
4 33-080-343 {1989- } P.S. Brg. Mount Weldment 1
5 33-027-572 (1989-19890}) PTO Shield (1)
33-027-777 {1991- } PTO Shield 1
[3 33-080-342 {'1989- } Pivot Pin ]
7 33-051-010 {1989- ) Flange Brg. Unit, 1-3/8 1
8 33-055-133 (1990) Pedestal Shaft, 1890 {1}
33-055-150 {1991 ) Pedestal Shaft, 91 1
2] 33-061-039 {1989- ) Cylinder, 3-1/2 x 6 Siroke 1
10 33-050-134 Bushing, Ped. Shaft Shield 2
ii 18-050-014 (1289-1994) 3000# Mode! TM Jack Agssembly {1)
33-050-213 {1905- ) Jack, 70008 1
i2 33-080-418 {1990- ) Tongue Pivet Pin 1
13 23-080-421 (1990- } Stop Pin Weld't 1
i4 03-050-094 (1990- } 7116 x 2 Klik Pin 1
15 48-090310 Capscrew, 3/8 x 3-3/4 Grd. 5 Pit'd 1
16 §6-010150 Lackwasher, 3/8 PR'd 3
17 68-0101480 Hex Nut, 3/8 Plitd 3
1B 48-100060 Capscrew, 3/4 x 6-1/2 Grd, 5 Pit'd i
19 72-010150 Logck Nut, 34 1
20 48-000585 Capscrew, 1/2 x 1-1/2 Grd. 5 Plt'd 2
21 66-010250 Lockwasher, 1/2 2
22 68-010250 Hex Nut, 1/2 2
23 52-050035 Carr. Screw, 3/8 x 1 Grd. 5 Pi'd 2
24 48-090150 Capscrew, 3/8 x 1-1/4 Grd. 5 Pit'd 2
27 62-010100 Flatwasher, 3/8 2
28 05-050-013 {1989-1990) 1/2 Galv. Street Elbow {2)
28 02-050-005 {1990- ) 1/4 - 28 Grease Fitling 4
30 72-010050 Lock Nut, 3/8 2
31 62-010370 1* Std. Flatwasher Pi'd. i
32 72-040100 1" Jam Locknut Grd. "A" Pii'd i
33 33-050-135 Belleville Washer, 3/8 |.D. 2
34 21-027-004 Lift Whee! Trans Lockout 1
a5 21-050-012 - Shapper Pins 3/8 x 2-3/4 2
3B 33-050-181 3/8" Chain Shackle 1
ar 33-060-140 Chain, 27 Link Safety i
38 33-050-130 Double Clevis Link, 3/8" 1

14



HYDRAULIC GROUP
(2-Row and 4-Row)

ITEM PART NO. SERIAL NO. OF YR. DESCRIPTION 20 o 4R
1 05-050-013 {1987- ) 172" Galv. Street Elf 4 6
2 02-050-147 £1987- } 172" Reg. Elbow 2 2
3 - 07-050-00% (1987 ) 1727 Galv. Tes 2 2
4 11-059-003 (1987- ) 1/2" Coupler 4 4
5 33-024-098 (1987- } Short Tank Pips 1l —

33-024-168 {1989- } 4R Tank Pipe Short — i
6 33-024.007 {1987} Long Tank Pipe 1 -
J3-024-169 {1989- } 4R Tank Pipe Long — 1
7 33-024-096 {1987- ) Side Pipe 2 2
8 00-059-002 (1989- ) 3/8 x 48" Mydraulic Hoses s 2
33-059-001 (1987- ) 3/8 x 36 Hydraulic Hoses 2 —
9 11-059-001 (1967- ) 3/B x 24" Hydraulic Hoses 4 2
10 07-059-003 (1987- ) 3/8 x 100" Hydraulic Hoses 2 2
11 33-059-002 {1887- } 3/8 x 90" Hydraulic Hosss 2 —
12 33-061-014 (1987- ) 2-1/2 % 30" Stroke Cylinder — 88 2 —
33-061-038 {1989-1990) 2-1/2 x 38" Stroke Cylinder — 2
33-061-067 {1991- ) 2-112 » 36" Stroke Cylinder — 2
13 33-080-208 (1987- ) Tank Cylinder {.ock Qut Weldment 2 2
14 33-080-204 {1987- ) Hose Hanger 1 1
15 03-050-001 (1987- } "“U" — Bolt 1/2 x 3 % 6-9/18 1 e
20-050-005 {1989- } U — Bolt 1/2 x 4 x 5-9/16 - 1
16 66-010250 Lockwasher, 1/2 2 2
17 68-010250 Hex Nut, 1/2 2 2
18 33-061-024 (1987- J 3 x 6 Stroke Cylinder 1 -
33-061-039 (198¢- ) 3-1/2 x 8§ Stroke Cylinder e 1
19 21-054-012 (1987- } Snapper Pin, 3/8 x 2-3/4 4 4
20 33-027-368 {1989. ) 4R Pipe Shield Channel — 1
21 48-090185 Capsgrew, 3/8 ¥ 1.3/4 Grd. 5 Pit'd - 2
22 62-010100 Flatwasher, 3/8 — 2
23 66-010150 Lockwasher, 3/8 s 2
24 03-059-002 {1990- } 3/8 HYD. Hose x 120" - 4
Kit, ‘62 Swivel Tongue Cylinder
(33-081-129)
tern Part No, Serlal No. Or Yr. Description Qiy.
25 33-061-024 Cylinder, 3 x & Hydraulic ki
28 07-059-003 Hose, 3/8 x 100" 2
27 05-050-013 Elt, 1/2" 8Y 1
28 21-058-002 Linion Restrictor 1

15

9-82




FRAME ASSEMBLY
(2-RHow and 4-Row)

USED ON 4--ROW
LEFT SIDE ONLY.

QTY.
1ITEM PART NO. SERIAL NO. OR YR, PESCRIPTION 2R aR
1 33-080-332 {1989- } Frame Assembly, Lt. 1 —_
33-080-286 {1989- ) Frame Assembiy, Lt. 4R — 1
2 33-0B0-333 {1989- ) Frame Assembly, Ft. 1 —_
33-080-287 {1989- ) Frame Assembly, Ft. 4 — 1
3 33-080-217 {1988- ) ‘BB Crossmember - Front 1 e
33-080-283 (1989 } Crossmember — Front 4R v k]
4 33-080-214 (1988- } '88 Frame Brace 1 —
33-080-289 (1989- )] Frame Brace 4R — 1
5 33-080-250 (1988- ) Cover Rear Weldment 1 —
33-080-354 {1989- } Cover Rear Weldment, 4R — 1
6 33-080-216 {1988- } ‘88 Crossmember - Rear i —
33-080-291 (1989- } Crossmember — Rear, 4F —_ 1
7 33-080-215 (1988- } Brace — Rear Weldment 1 e
43-080-290 (1988- ) Brace — Rear Weldmam, 4R - 1
a 33-027-431 (1988- ) Cover — Front 1 —
33-027-592 (1989. ) Cover — Front, 4R —_ i
9 33-080-226 (1988- } Frame Cover Weldment 1 e
33-080-304 {1989- ) Frame Cover Weldment, 4R — 1
10 33-626-023 (1987~ ) Shaft Concave Pivot 4 —_
33-026-143 (1989- } Shaft Concave Pivot, 4R — 4
11 33-080-101 (1987- } Cross Brace 1 1
i2 33-080-222 {1988- ] Lever-Spring-Lower 5] B
13 70-010071 Jdam Nut, 716 & 3]
14 33-027-342 (1987- } Inspection Cover 6 6
15 70-010081 Jam Nut, 3/8 14 14
16 15-081-025 (1987- ) Down Pressure Spring 6 [
15-057-034 (1987~ } Bpring Plug 8 6
15-050-094 (1987- } Down Pressure Spring 6 B
t7 68-010250 Hex Nut, 1/2 4 4
18 33-024-085 {1987- ) Collar Thd. Concave Pivot 2 2
19 66-010250 Lockwasher, 1/2 4 4
20 68-010150 Hex Nut, 3/8 18 30
3-94 18




aTy,
iTEM PART NO. SERIAL NO., OR YR. DESCRIPTION 20 4R
21 48-0901150 Capscrew, 3/8 x 1-114 G. 5 PIt’d 4 16
22 4B-090100 Capscrew, 378 x 1 G.5 Pit'd 4 4
23 33-050-104 (31987 ) "UTNUL, 14 12 12
24 48-090043 Capsecrew, 5/16 x 3/4 G.5 Pi'd 10 12
25 48-090090 Capscrew, 318 x 3/4 G.5 Pit'd 4 4
27 48-090210 Capscrew, 3/8 x 2-1/4 3.5 10 6
28 48-090592 Capscrew, 1/2 x 1-1/4 (3.5 Pit'd 4 4
29 54-010178 Setscrew, 3/8 x 4 6 B
30 48-090555 Capscrew, 7116 x 4 4] ]
31 58-020100 : Machine Screw, 14 x /2 12 12
32 54-010100 Selscrew, 3/8 x 3/4 So. Hd. 2 2
33 T2-010025 l.ocknut, 5/16 10 12
35 62-G10160 Flatwasher, 3/8 6 26
36 66-010150 Lockwasher, 3/8 22 34
37 33-050-031 (19087- ) Klick Pin w/Chain & Cotter Pin 8 8
38 33-027-034 (1987- } #1 Cylinger Batfle 1 e
33-027-487 (1989- ) #1 Cylinder Batfle, 4R — i
39 48-090240 Capscraw, 3/8 x 2-3/4 e 2
40 33-080-420 (1990- ) Concave Adj. Weldt 2 2
41 11-050-024 {1990- ) Shield Spring 2 2
42 54-010170 Setscrew 3/8 x 1 2 2
43 68-010200 Hex Nut, 7116 4 4
44 48-090220 Capscrew, 3/8 x 2-1/2 Grd. 5 Pit'd 4 2
45 33-026-198 Pivot #7 Concave 2 2
46 33-027-685 Brace Frame 2 ]

#1, 2, and #3 @VLEN@E@ CONCAVE GROUP
(2-Row and 4-Row)

lhTa -
t] .
S ’Jl;! )y
\\\\ \%\\N!,Cﬁ ryy

8) AL HARDWARE 15 THE SAME,
UNLESS NOTED OTHERWISE, %

aTy.

ITEM PART NO. SERIAL NO. OR YR, DESCRIPTION 2R 4R
1 33-080-335 {1989- ) #1 Cylinder Concave Weldment 1 -
33-080-331% {1989- )] #1 Cylinder Concave Weldment, 4R — 1

3 33-027-043 (1987- } #2 Cylinder Concave 4 -
33-080-339 {1989- ) . i #2 Cylinder Concave Weldment, 4R e 1
4 33-027-044 (1967- ) #3 Cylinder Concave 1 -
33-080-340 {1989. )} #3 Cylinder Concave Weldment, 4R — i
5 52-050019 Carr. Screw, 5/16 x 1-1/4 23 26
5] 52-050010 Carr. Screw, 5/16 x i 1 9
7 668-010100 Locknut, 5116 24 28
8 68-010100 Hex Nut, 5/16 24 28
9 62-010050 Flatwasher, 516 24 28

17 8-94



#4, 5, & and #7 CYLINDER CONCAVE GROUP
(2-Row and 4-Row)

QTY.
TTER PART NO. SEATAL MNO. OR YA, DESCAIFTION 2R 4R
1 35-080-058 987- )] #4 Cylinder Concave 1 oy
3-080-258 989. ) #4 Cylinder Concave, 4A - 1
2 3-080-059 987- 1 #5 Cylinder Concave 1 -
3.080-929 1589. ) 45 Cylinder Concave, 4R o 1
a 3-080-059 1987 ) #6 Cylinder Cancave 1 b
3.(:80-329 4989, } #6 Cylinder Concava, 4R — 1
Pl 3-080-060 1987 1 #7 Cylinder Concave 1 e
3-080-330 (1989- ) #7 Cylinder Concave, 4R — 1
ary.
FTEM PART MO, SERIAL NO. OR YR. DESCRIFTION 28 AR
1 33-024-034 {1987- ) Bar 1 e
33-024-13% {1988 ] Bar, 4R — 1
Z 33.027.078 {31997 ), Clip h (%] 14
3 23-050-0085 {1987- 1 Spring 10 19
4 72-010051 Locknut, 3/8 MVY. { insert 10 14
3 AB-G20210 Gapscranwy, 378 x 2-1/4 e 14
k] 48080450 Capscraw, 716 x 2 1 1
7 £2-010150 Flatwasher, 7/16 i 1
8 72-B100675 Locknut, 7146 1 1
) 33-026.028 {3987- ) Stripper Bushing i1 1
19 48-090595 Capserew, 12 x 1-1{2 i 1
i1 £2-010208 Flatwagher, 1/2 t 1
12 £6-010250 Lockwasher, 1/2 i 1
88 STRIPPER HANDLE ASSEMBLY
{33-081-054)
QTY.
STEM PART HO. SEAIAL RO. Of VA, BESCAIPTION 2R 4R
13 33000219 {1968 } Siripper Handle Assembly 1 3
14 33-026-100 {1988-18990) Siripper Handle in 1 1
33-026-191 {1991- 1 Stripper Handlz Pin — 1
15 33-050-064 {1968 )] Spring ~— 1/2 ¥ 112 i 1
16 33.050-063 {1988.1950) 38 Push-On Fastenar 1 1
#7.050-008 (1961~ } Spirot Pin, 178 x 3/4 — 1
# 8 STRIPPER HANDLE ASSEMBLY
{33-081-097)
afy,
TEM PART NG, SERIAL MO. OR YR. DESGRIFTION 2R 4R
17 33-680-41¢ {1989-1290} Stripper Handle Assernky i 1
14 33-026-100 (198B-15840} Stripper Handle Pin b 1
33-026-191% (1981 } Stripper Handle Pin - 1
15 33-050-054 {1988 } Spring — 12 x 1-1/2 1 1
16 35-6560.663 {1988-1990} 318 Push-On Fastenor i 1
17-050-008 {1991- 1 Spirot Fin, 1/8 x 314 — 1

1

8




8 8 2/t INN X8 08201080 12
& 8 211 BYSEMIE0Y 05241088 02
g § Pll-L ¥ 211 ‘Mg abeure) SZLOSDTS B
z F Buiess "gy/e-1 { -850 200-160-E2 8t
¥ ¥ aBueid H-y B3N 58-D { 881} 8E0-150-20 i
3 g 2L NN wEr o0L010-0L 18
¥ ¥ D #i-) X Bl ‘WeI10RlRg £G20L0-bS 18
2 g D | X g/l 'MeI0sIeg 05204045 ¥i
1 g BI1-E X 8iE ‘Ao LAY L80r920ES g
82 0z WBSH] UDHANM 8/E 'Muao 16001024 2t
ko1 0z g/g 'reysemBid 40L01023 i
:17 oz S°D $IE-T ¥ §/F 'Mea0sdED 0yZTOE0-8Y gk
A4S 2l 93/ IR0 400108 §
zt Y SL/L iBysemBS 081010-29 g
2t zl 8'D /G X aLiL ‘mesosde) $Z0O0Z-BY L
82 0z Bupidg { -B8Y) $00-050-6 g
g2 a2 sy Bupdg {2861} GPE-L20EE g
I - HY ‘24 Jeug Jepuiin {  -gesl} Svi-820-E
- 1 IBpUAD 2§ — Beus {  -sest) Li0r9EEE ¥
£ g Z# pu3 Jepunio { -zesi} 200-L50€8 £
2 - dy i ‘Aquessy jeg (  -sgst) 928-080-68
— z g Auiesey seg ( -asBL} 012-0a0€¢ ¢
F4 - Hy 17 'Aquessy Jeg ( -sesy) SZE-D80-CE
—— 2 Tt '‘Riquessy Jeg (  -gesy) 202080-EC 1
HY uE HOLLIHISE0 ‘HA WO O TVIHES ‘ON iHVd WELE

(moy-y pue moy-z)
HIANITIAD € "OR

] [ oft NN wE 0%C0L08S 44
] 3 2l YaysEmRa0T 05z0L0-00 [F]
] 2 Pit-4 X 211 ‘meing ebeled SZL0S0-25 02
4 = "Big yeysyaer -y {  -688%) BPU-L50-20
- ] fuuesy ,piE-i { -iesl) 200-LS0-E€ st
7 — abueld H-¥ BSN 06D {  -6881) 1S0-150-20
— ¥ abueiz Kb 9SW 58-D {  -LBB1) GE0-150-20 8l
9 ¥ 2/L iRN Wwepr DRLOLO-04 L
¥ F PJlid 9 /-1 X g1 'Meos1es €S201015 R
S F3 #Ud §'D 3 X gfL 'melosles 0SZ0L0PS St
g — e % % ‘Aey Q102068
- F4 2/1-2 X BIE 'ABY { -Lg8l) ZBO-820EE vl
2Li ] WBsL] ujfingm ¢ 'INWa0T 15008024 El
2t (5] 8/€ UBUsBAE|S 0010028 zl
gl o8 PIE-Z X BIE 'el08dR] Op20S0-aY L
E BY GhiL Inuyocy SL0030-8L al
8 av g1/, ‘eysesield 05101028 [
Bv £ Z/-2 % 9LjL 'melosden 0Z50680-8% []
FAYY ] |G 'Buidg {  -486L) $00-050-2€ 2
R o8 Budg "dijg {  -LB6L) 6YE-L20-8E ]
1 - By '14 JBUS 8pullAD { -gB6i} PYL-9E0-EE
- A L IRD Yeus {  -essl} 02402088 g
[] — ¥ B 18PUIAD PIS HY {  -6BAL} £7 |-720€E
- [ 1% "IAD “eg T T1E) L20420-€2 ¥
[ — /8., JEH JOPUAD 'IiS W {  -6B6} ¥ L-¥e0ee
- g e T1hD IER {  -iBSL) 02042085 |3
- 3 UOCNS JBPUliAT J8IRD {  -LB5t) 981-0B0EC. 2
3 — By ‘PR JBPUIIAD L4 { -6B8L) LZe-0B0€E
- F puz JBPUIIAD L# { -85} LY0-0BOEE H
By HE HOLLJIHOSSG “HA HO “ON TYIEZS ‘oM Ligvd WELE
*Ai0
e
Ww
il
4
Ll fa

(moy-y pue moy-z)
HIONITAD L "ON

f.04

0



MNO. 3 & NO. 4 CYLINDER GROUP

(2-Row and 4-Row)

.f-'-'iol

\

@K

(Be©
2R 4R

FTEM PART NQ. |SERIAL NO.ORYR. DESCRIPTION #3 [ #4 | #3| #4
1 33-0B0-165 {1987- )] #3 Cylinder End 213}~
33-080-166 {(1987-1994) #4 Cylinder End - 21 ~1(3)
33-080-577 (1995- D) #4 Cylinder Hub 3

2 33-080-220 (1988- } #3 Cylinder Center Support LR e
33-080-221 {1988- } #4 Cylinder Center Suppori 111 -=1=

3 33-024-020 (1987- } Cylinder Bar #2 . 5151 —-1~-
33-024-144 (1989- ) 4R Std. Cylinder Bar, "B" —-1—-151]56

4 33-024-021 {1987- } Cylinder Bar #1 515 —~1 -
33-024-143 {1989- ) 4R Std. Cylinder Bar, "A" -1~ 515

5 33-026-018 {1987- ) Shait ~ #3 Cylinder 1
33-026-146 {1989- } Cvlinder Shaft, #3, 48 e e B O
33-026-048 {1987~ ) Shaft — #4 Cylinder — i
33-026-147 {19892-1994) Cylinder Shaft, #4, 4R el i el R 0 B

33-026-260 {1995- ) Shait, 4R #4 — =t ~i1
6 33-027-24% (1987~ ) Clip Spring 5015070170
7 33-050-004 {1287~ ) Spring 50150170170
8 48-020520 Capscrew, 7/16 x 2-1/2 30130130 30
9 62-010150 Flatwasher, 7/16 30| 30|30} 30
10 72-010075 {ocknut, 7/16 30130130130
11 48-090240 Capscrew, 3/8 x 2-3/4 5015017070
12 62-010100 Flatwasher, 3/8 50150170] 70
13 72-010051 Locknut, 3/8 w/Nvylon Inseri 50150170170
14 33-026-087 (1987- ) Key, 3/8 x 2-1/2 2121212
15 54-010250 Setscrew, 1/2 x 1 2121212
16 54-010253 Setscrew, 1/2 x 1-1/4 2121414
17 70-010100 Jam Nut, 1/2 41416186
18 02-051-038 {1987- ) G-85 MSB 4-H Flange 41 —-1414
03-051-024 {1989- } #72 MSTR 3-H Flange -~ 41 = 1(4)
19 33-051-002 {1987- ) 1-3/4 B Bearing 21~1212
33-051-001 (1989- } 1-7/16 B. Bearing ~12| =12
20 52-050125 Carriage Screw, 1/2 x 1-1/4 8/ —-181[8
52-050035 Carriage Screw, 3/8 x 1 —16]—~1(6)
21 66-010250 Lockwasher, 1/2 Bl—~i8I8
66-010150 Lockwasher, 3/8 ~ | 61 ~1(6)
22 68-010250 Hex N, 1/2 81~1818
68-010150 Hex Nug, 3/8 - | 61~ |(6)
6-95 20




NO. 5, NO. 6, & NO. 7 CYLINDER GROUPS

(2-Row and 4-Row)

(&N

. 28 48

IvEM PART MO, | SERIAL NO. OR YR. DESCRIPTION #5 #& | #F L #5 | #8 #7
1 33-080-167 (1987- } #5 - #7 Cylinder End 2 2 2 3 3 3
2 33-080-018 (1987~ ) Bar Support, Cyl. 1 i 1 — — —
3 33-024-020 f1g987- ) Cylinder Bar #2 2 2 2 — ] - ] -
33-024-144 {1989- ) 48 Sid. Cylinder Bar *B" — e — 2 2 2

4 33-024-02% (1987- } Cylinder Bar #1 2 2 2 — — —
33-024-143 (tese- ) 4R Sid. Cylinder Bar “A” e T 2 2 z

5 33-026-019 (1987- ) Shaft, 5, 6, & 7 Cyl. 4 1 U T T
33-026-148 (1989- } Cyl. Shafi, 5, 6, & 7 4R s — — 1 1 1

6 33-027-249 (1987- ) Chip — Spring 20 20 20 | 28 26 | 28
7 33-050-023 {1987- ) " Spring, Rear Cylinder e —_ 20 - -— 28
33-050-004 Spring Cylinder 20 20 — 28 28 —

3 48-090520 Capscrew, 7/16 x 2-1/2 8 8 8 12 12 12
o 62-010150 Flatwasher, 7116 8 8 8 12 12 12
LY 72-010075 Locknut, 7716 ] 8 a 12 12 12
11 48-090240 Capscrew, 3/8 x 2-3/4 20 20 20 28 28 28
12 62-010100 Flatwasher, 3/8 20 20 20 28 28 28
13 72-010051 Locknut, 3/8 Nylon Insert 20 20 20 | 28 28 28
i4 33-028-087 (1987- ) Key, 378 x 2142 2 2 2 2 2 2
15 54-010250 Setscrew, 1/2 x 1 4 4 4 2 2 2
16 54010253 Setscrew, 1/2 x 1-1/4 2 2 2 4 4 4
17 70-010100 Jam Nut, 1/2 6 6 6 B 6 6
18 03-051-024 {1987- } #72 MSTH 3-H Flangs 4 4 4 4 4 4
19 33-057-001 {1987- ) 1-7/16 B. Bearing 2 2 2 2 2 2
20 52.050035 Carriage Screw, /B x 1 G 6 & G [ [
21 66-010150 Lockwasher, 3/8 6 3] 6 & 6 &
22 68-01015¢ Hex Nut, 3/8 8 8 6 § 5] 6

21 8-93




PAN AND ECCENTRIC SUPPORT ASSEMBILY

(2-Row and 4-Row)

Ty,

IEM PART NG. SERIAL ND. OR YH. DESCRIFTION 2R 48
1 33-080-020 (3987 } fan Frame 4 —
33-030-438 (1990 i Pan Frame, 4R, 90 — 1

2 33-080-021 (1987- } Yoke Assembly 1 s
33-080-437 (1998- 3 Yoke Assembly 80 — 1

3 a3-081-009 {1987 1 Hanger Assembly, Pan 2 2
33-081-109 {1980~ 1 Hangar Ass'y Pan, 90 — 2

J3-450-015 {1987- } Bushing, Rutber Pivot 2 2

33-050-303 {1980 )] Bushirg, Rubber Pivot — 2

4 33.081-013 (1987~ 1 Hanger Assembly, Lt 1 1
33050-015 {19B7- 3 Bushing, Rubber Pivot i 1

5 33.081-014 (1967- ) Hanger Assembly, Rt 1 1
33050-015 (1987 1 flushing, Rubher Pivot 1 1

(3] 33024092 (1887- 1 Spacer ke )
7 33-080-303 {1989 1 Push Rod €nd {Long) 2 2
B 33-081-07¢9 (1989- ) Push Rod End, 89 2 2
33-050-015 {1987- ] Bushing, Rubber Pivot 2 2

9 33-080-302 {1988- ) Push Rod Ad}. Stud - '88 2 2
10 33.026-105 {1988 ) Pan Shaft, '88 i —
33.026-178 {1930 ¥ Pan Shaft, 4R — 1

1% 33-026-033 £1987- ) Pan Shaft -~ Front i -
33-026-128 (1988- } Pan Shaft -~ Front, 48 = 1

12A 33-091-016 (i8gy. ) Pan Bearing Support Assembly 2 -
33-050-G15 {1987- 1 Bushing, Aubber Pivot 2 P

12B 3-081-106 {1980- 1 Pan Bearing Support Assembiy fowed 2
33.080-436 {19%0- H Fan Bearing Support Weldment et 2

32051028 Needle Brg. 7/8 B. e 2

02-050-005 Grease Fitling 1/4.28 ot 2

33-050-108 Ring, 1-5/8 Int. Retaing - 4

13A 33081104 (1890~ ) Eccentric Bushlng & Brg. Assembly -~ 1980 1 -
33-057-01G {1890 } Eccentric Bro. Housing — 1590 1 —

33-051-031 {1490- ) 1-3/4 B, Brg. 1 —

02-050-005 {1290. ] 114 .— 28 Grease Filting 1 —

33-050-098 {1990 )] Snap Ring 1 —

138 3-051-030 {1980} 1-314" Piiow Buaring et (2
3-051-038 £1991- ) 1-3/4" B Eccentric Brg. '91 - 3

13C -051-038 {1991- ) 1-3/4" B Hanger Brg. "91 — 1
14 33.027-156 {{1887- 1 Pan Floor, Front k3 _
43-027-598 § {1988 Pan Floor, Front, 4R — 1

15 33.027-324 (1987 Pan Floor, Rear 1 —
33-027-535 (1988- Pan Fioor, Rear, 4R - 1

16 33-050-003 (1987 Pan Saal 2 2
17A 33:083-463 {1990- ) Eccentric Shalt Assembly, 28 1 o
17B 33-080-433 {1990 ) Eccentiic Shaft Assembly, 4R —_ 1
8 33-080-063 {1987~ )} Eccenlsic Support 1 o
33-080-439 {1950- )] Eceentric Support, 4R - 1

18 27-026-015 {1967- 1 lKey, 3/8 x_1-5/8 4 1
20 33-051.004 (1987- 1 t-1/16 Piffow Bearing Asserbly 1 —

6-95 22




PAN AND ECCENTRIC SUPPORT ASSEMBLY

Qry.
1TEM PART NO. SERIAL NO. OR YR. DESCRIPTION 20 4R
21 33-051-005 (1987- ) 1-3/16 Pillow Bearing Assembly 2 2
22 33-060-025 (1987- ) Pan Seal — Front i —
23 33-080-538 {1987- ) Divider — L1. 1 1
24 33-080-539 (1987- ) Divider — Rl 2 2
25 33-050-099 {1990- ) Tine Spacer 25 35
26 33-023-218 [tB57- 1} Tine Support - Botlom 1 -
33-023-307 {1989- } Tine Support — Botlom, 4R m 1
27 33:-060-024 {1967- 3 Separator Tine 24 34
20A 33-051-001 {1987- )} 1-7116 B. Bearing i —
288 33-051-002 (1990- ) 1-3/4 B. Baating e 1
29A 03-051-024 (1987- ) #72 MSTR 3-H Flange 2 -
298 02-051-038 {1990- 3 G-85 MSB 4-H Flange — 2
30 52-030100 Carriage Screw, 5/16 x 3/4 14 14
31 52-05001% Carriage Screw, 5/16 x 3-1/4 46 5
32 S5B-020102 Ad. Hd, Screw, 1/4 x 374 35 28
33 48-680170 Capscrew, 3/8 x 1-1/2 4 —
a4 54-010171 Setscrew, 3/8 x 1-1/4 Sg. Hd. 2 3
35 48-091000 Capscrow, 5/8 1 3 G 2
36A 48-084750 Capscrew, 1/2 x 3-1/2 2 —
368 48.031048 Capscrew, 5/8 x 3-1/4 — 6
37 48-090592 Capscraw, 12 x 1-1/4 8 ]
38 23:059-005 {1880- ) Hose, 174 x 36-1/2 Lg. — 1
39 62-010050 Flalwasher, 5116 8 16
40 66-010100 Lockwasher, 5/16 67 72
. 68-010108 Hex Mut, 5/18 87 72
42 68-010150 Lockwasher, 3/8 7 4
43 68-010950 Hex N, 3/8 7 4
44 62-010010 Fiatwasher, 1/4 35 26
A5 52:050020 Carriage Screw, 516 x 1-1/2 2 2
46 33-050-029 (1987- 3 U Nt 14 35 26
47 62-01020¢ Flatwasher, 1/2 10 10
48 66-010250 Lockwasher, 1/2 4 12
49 68-010250 Heax Nut, 1/2 14 12
50 66-010300 Lockwasher, 5/8 8 10
51 68-010300 Hex Nut, 5/8 6 4
52 33-059-004 (1990- ) Hossg, 1/4 x 43 Lg. — 1
53 7G-010G50 Jam Nut, 3/8 10 11
54 48-090596 Capscrew, 1/2 x 1-3/4 4 [
55 48-081050 Capscraw, 5/6 x 3-1/2 o 2
56 62-010250 Flalwasher, 5/8 2 8
57 54010170 Setscrew, 38 x 1 Sq. M. a 4
58A 52-050035 Carriage Screw, 3/8 x 1 3 —
588 52-050128 Carr. Sc, 1/2 x 1-1/4 e 4
59 4B-090435 Capsgeaw, 5716 x 2 ] 5
60 ©8-010350 Hex Nut, 34 LH. 2 2
61 68-010351 Hex Nut, 374, RH. 2 2
62 72-040050 Jam Locknut, 5/8 — 2
63 15-026-003 {1987- ) Linkage Bushing 7 7
654 70010140 Jam N, 5/8 2 2
85 48-200030 Capscrow, 5/8 x 3-1/4 Grd. 8 NF 1 —_
66 72:010110 Lockaut, 5/8 NF 1 —
67 33027513 (1989 ) Corner Panej 2 2
&8 48-080585 Capscrew, 1/2 x 1-1/2 1 2
B89 62-010150 Flatwasher, 716 [ 33
70 48-010650 Capstrow, 3/4 x 1-1/2 Grd. 2 Plain 1 —
71 62-010300 Flatwashar, 3/4 1 -
72 66-010350 lLockwasher, 3/4 1 -
73 48-091600 Capscraw, 7/8 x 3 Grd 5, Pit'd ?
74 33-024-186 (1880- ) Spacer, Pan Brg. — 4
75 72-040070 Lock N, 7/8 Jam - 2
76 33059003 (1999- 3} Hose Adapter - 2
77 54-0102585 Setscrew, 1/2 x 1-1/2 - 4
78 70-0101G0 Jam Nut, 1/2 — 4
79 33-027-728 Eccentric Brg. Shield - 1
g0 33-023-461 Shield Cap (4R} — 2
B1 48-090336 Capscrew, 3/8 x 5-1/2 — 4
az 62-010100 Flatwasher, 3/8 e 4
83 72-020050 Locknut, 5/8 — 4 ]
B84 33-050-126 Seal & Carrier Ass'y. — 1
85 33-051-040 Bearing Seal & Cap - 2
a5 33-050-128 End Clasura e 1
87 33-056-036 Forsheda Seal — 3
88 33-056-037 Gasket — Shield — 3
B89 33-051-041 1-3/4 Eccentric Locking Collar = 1
90 33-056-130 Scraws — 18
91 33-050-125 1/8" Pine Adapter o 1
92 62-020040 Flatwasher, 5/8" SAE o 4
23 8-94




STEMMER TOP AND BOTTOM
(2-Row and 4-Row)

8-93 24



STEMMER TOP AND BOTTOM

aTv.
ITEM PART NO, SERIAL NO.ORYR. | DESCRIPTION 2R 4K
1 33-080-225 {1988- ) Stemmer Top — '88 1 -
33-080-320 {1989- } Stermmer Top, 4R - 1
2 33-080-073 (1987- Sternmer Bottorn 1 -
33-080-317 (1989- } Stemmer Botiom, 4R - 1
3 33-026-101 (1988- ) Shaft-—Stemmer Saw 2
33-026-137 (1989- } Shaft—Stemmer Saw, 48 - 2
4 33-050-013 (1987- ) Saw-—Stemmer 80 112
5 33-024-063 {1987- ) Spacer—Saw 82 10
G 48-080100 Capscrew, 3/8 x 1 4 4
7 70-010250 Jam Nut 17 4 4
8 33-023-007 {1987- } Stemmer Slats 39 57
2] 33-026-006 {1987- ) Stabilizer Rod i -
33-026-134 (1988- ) Stabilizer Rod, 4R - 1
i0 33-026-106 (1988- ) Stemmer Shafi—88 1 -
33-026-136 { 19891990 Stem mer Shaft, 4R - (1)
33-026-192 (1991- ) Stemmer Shaft~4-5 91 - i
11 33-081-011 (1987-1990) Hanger Assembly—Rear 4 {2}
33-081-115 {1991~ 1 Hanger Assembly-—Rear 91 ~ 2
33-050-015 {1987-1980) Bushing, Rubber Pivot 2 (2)
33-050-103 (1991- ) Bushing, Rubber Pivot — 2
12 33-081-012 (1987-1920) Support Assembly—Stemmer 2 (2}
33-081-116 {1991- ) Support Stemmer~'91 — 2
33-050-015 (1987-1990) Bushing, Rubber Pivot 2 {2)
33-050-103 {199%- } Bushing, Rubber Pivot - 2
13 33-081-010 (1987-1990) Hanger Assembly, Front 2 (2)
33-081-114 {1991~ ) Hanger Assembly, Front - 2
33-050-015 {19687-1990) Bushing Rubber Pivot 4 {4)
33-050-103 {1991- ] Bushing Rubber Pivot - 4
14 33-081-018 (1987- } Rod End Assembly 2 2
33-050-015 {1987- } Bushing, Rubber Pivot 2 2
15 33-027-390 (1988-1992) Stemmer Floor— 'B8 (1) —
33-027-537 {1989-1990} Stemmer Floar, 4R - {1
33-080-48% {1991-1992) Stemmer Floor Weld't, 1991 - )]
33-027-791 (1993- ] Stemmer Fir. 4-Row 1 {1)
33-027-792 {1993- ) Stemmer Fir. 2-Row 1 (2}
16 54-010256 {1987-1091) Setscrew, 1/2 x 1-3/4 (2} {(2)
17 33-051-006 (1987~ ) 7/8" Piliow Bearing 4 4
18 33-050-022 {1987- ) Seal Stemmer e 2
18 70-010140 Jam Nut, 5/8 2 2
20 48-091000 Capsecrew, 5/8x 3 2 2
21 66-010300 L.ockwasher, 5/8 10 6
22 68-010300 Hex Nut, 5/8 4 5]
23 62-010250 Flatwasher, 5/8 6 6
24 48-090985 Capscrew, 5/8 x 2-3/4 2 -
25 48-080595 Capscrew, 1/2 x 1-1/2 4 4
26 66-010250 Lockwasher, 1/2 4 4
a7 68-010250 Hex Nut, 1/2 4 4
28 54010255 Setscrew, 1/2 x 1-i/2 4 4
28 70-010100 Jam Nut, 1/2 2 4
30 48-040060 Capscrew, 5/16 x 3/4 4 4
31 52-050010 Carriage Screw, 5/18x 1 Grd 5 82 117
32 66-010100 Lockwasher, 5/16 88 121
33 68-010100 Hex Nut, 5/16 86 121
34 62-010010 Flatwasher, 1/4 14 14
35 48-090036 Capscrew, 5/16 x 1 6 3]
36 48-090170 Capscrew, 3/8 x 1-1/2 8 8
37 62-010100 Flatwasher, 3/8 i2 12
38 66-010150 Lockwasher, 3/8 12 12
39 68-010150 Hex Nut, 3/8 iz 12
40 72-010025 Locknut, 5/16 5] &
41 58-020101 Rd. Hd Screw, 1/4 % 5/8 14 14
42 33-050-029 (1987- )] “U-Nut, 1/4 14 14
43 33-027-376 {1987- ) Spacer, 1-1/2 x 5-3/8 2 2
44 62-010050 Flatwasher, 5/16 8 9
45 48-090984 Capscrew, 5/8 x 2-1/2 2 2
46 72-020050 Locknut, 5/8 i 2
47 68-010450 Hex Nut, 1 4 4
48 66-010600 Lockwasher, 1" Ext Tooth 4 4
49 48-091048 Capscrew, 5/8 x 3-1/4 2 4
50 48-080210 Capscrew, 3/8 x 2-1/4 Grd. 5 PIt'd - 4
51 72-010050 Locknut, 3/8 Grd "B” Pit'd - 4
* Use ltem 43 With front set of Sternmer Saw Bearings (33-081-003)
25 6-25



CONVEYOR GROUP
(2-Row)

ITEM PART NG. SERIAL NO. OR YR, DESCRIPTION QTY.
1 33-027-293 {1987- ) Duct Suppont 1
2 33-050-071 (1988- ) Delivery Duct Stud 2
5 33-080-231 (1988- ) Duct Weldment '88 1
4 48-080036 Capserew, 5/16 x 1 Grd. § Pit'g 4
8 4B8-090100 Capscrew, 3/8 x 1 Grd. 5 Pit'd 2
6 68-010100 Lockwasher, 5/16 4
7 62-010050 Flatwasher, 5/16 8
] 68-010100 Hex Nut, 5/16 4
9 66010150 i.ccikwasher, 3/8 3]

10 62-010100 Flatwasher, 3/8 12
11 68-010150 Hex Nut, 3/8 10
‘88 AUGER TROUGH ASSEMBLY
(2-ROW) (33-081-056)

ITEM PART NO. SERIAL NO. OR YR, DESCRIPTION QTy.
12 33-027-415 (1988- ) Hopper Hanger 1
13 33-080-032 (1987- ) Auger, 2-FRow 1
14 33.080-086 (to87- }) Bafile — Front 1
15 33.026-004 (1987- ) Shaft, Augsr Ri. 1
16 33-080-239 {1988- } Trough Support, 2-Row 1
17 33-080-029 {1987- ) Batfle Fear 1
18 15-050-011 (1988- ) Swivel Screw, 516 2
18 33-026-112 } (t988- ) Hopper Bafile Hinge Pin H
20 33-050-077 {1988- ) 1/4" Push-On Fastener 4
21 33.080-232 (1988 ) Door — '88 1
22 10504102 (1987- ) Hopper Latch 1
23 33-080-234 (to88- } Bafite, 2-Row 1
24 33-026-014 (1987- ) Shaft Auger Lt, 1
25 58-020300 (1988-1891} Thumb Screw, 516 x 1/2 Pit'd 1

6-92 26



FTER PART NO. SERIAL NO. OR YA. DESCRIPTION ary,
26 03-051-021 {1987- Bearing 2
27 (14-G51-002 (1987- ) Bearing Flange 4
28 33-080-233 (1988- ) Hopper Lid '88 1
29 33-080-235 (1988- ) Auger Trough 1
30 33-080-238 (1988- ) Hopper 1
31 62-010050 Flatwasher, 5/16 PR'd 4
32 72-010025 Locknut, 5/16 Grd. "'8" 2
33 58-020400 Machine Scraw, 1/4 x 112 3
34 66-010100 Lockwasher, 5/16 4
a5 66-010100 Hex Nut, 516 B
35 58.-020102 Machine Screw, 1/4 x 3/4 28
37 62-010100 Flatwasher, 1/4 32
a8 66-010050 Lockwasher, 1/4 33
3g 68-010050 Hex Mut, 1/4 a3
40 72-010020 Lock Nut, 1/4 Grd. "A” 2
41 48-090210 Capscrew, 3/8 x 2-1/4 Grd. 5 4
42 72-010050 Lock Nul, 3/8 4
43 48-090005 Capscrew, 1/4 x 5/8 2
44 72-010100 Lock Nut, 1/2 2
a5 66-016150 Lockwasher, 3/8 6
46 48-040060 Capscrew, 5/16 x 3/4 4
47 68-010150 Hex Nut, 3/8 5
48 62-010100 Flatwasher, 3/8 3
49 48-090100 Capscrew, 3/8 x 1 8
50 58-020050 Machine Screw, #10 - 24 x 1/2 2
51 66-010025 Lockwasher, #10 2
52 68-010025 FHex Nut, #10 2
54 62-010200 Flatwasher, 1/2 2
55 33.027-732 (1992- ) Plate, Adjusting -~ 4-Flow 1
56 33.080-491 {1992- ) Damper Control Flod 1
&7 18-050-068 (1992- ) 120 % 2-3/8" Hair Pin Cotter 1
63 15-026-003 {(1687- ) Linkage Bushing 2 .

PLASTIC LINERS (NOT SHOWN)
{2-Row)

FTEM FART RO, SERIAL NO. OR YA. DESCRIFTION QTY,
58 33-027-966 Liner, 2R Delivery Duct 1
59 33-027-965 Liner, 2R Tank Duct 1
50 33-027-749 Liner, Air Lift Fan i
63 33-027-756 Linar, Hopper 1

27 9.92




DOUBLE DUCT CONVEYOR GROUP

(4-Row)}
1989-1993

88 AUGER TROUGH ASSEMBLY

(33-081-094) (Machines prior to 1994)

FTEM PART NO. SERIAL NO. OR YHA. DESCRIPTION QTY
1 33-080-379 Auger 1
2 33-080-401 Rear Auger Baftie 1
3 33-027-628 {1989-1990) Flow Extension Plate (1}

33-027-752 (1991- } Auger Trough Extension {1}
33-027-769 (1992- } Extension, Auger Trough 1
4 33-080-232 Hopper Door, '88 1
5 33-080-233 Hopper Lid, '88 1
8 33-080-376 Hopper Baffle Weld't. 1
7 33-080-380 (1989-1980) Auger Trough {1)
33-080-503 {1991- ) Auger Trough Weld'l. 1
B 33-080-464 Hopper, 1990 1
9 33-080-381 (1989-1980) Trough Support (1)
33-080-505 (1991- ) Trough Support 1
10 33-026-004 (1987- ) Shaft Auger, Bt 1
11 33-026-160 {1989- ) Siub Shaft — Auger 1
12 33-027-489 Front Baffle Ear 1
13 33-027-669 Front Auger Balffig 1
14 33-027-629 Auger Access Cover 1
15 33-027-566 (1989-1990) Hopper Hanger M
33-080-506 (1991- ) Hopper Hanger 1
16 31-060-102 Hopper Latch i
17 33-050-077 14" Push-On Fastener 4
18 03-051-021 1" Ext. Brg. w/Collar 2
18 04-051-002 52 MST Stamgping 4
20 33-050-045 Adjustable Draw Laich 3
21 48-090037 Capscrew, 516 x 1-1/4 Grd. 5 Pit'd 3

B-94

28




ITEM PART NO. SERIAL NO. OR YR. NESCRIPTION Qry
22 33-050-097 Wing Nut, 1/4 -— 20 2
23 48-090005 Capscrew, 1/4 x 5/8 Grd, & Pit'd 2
24 48-040060 Capscrew, 5/16 x 3/4 Grd. 2 Pit'd 6
25 48-080100 Capscrew, 3/8 x 1 Grd, 5 Plt'd 6
26 48-080210 Capscrew, 3/8 x 2-1/4 Grd. 5 Plit'd 4
27 58-020102 Machine Screw, 1/4 x 34 Pit’d 44
28 58-020050 #10 - 24 x 1/2 Round Head Machine Screw 2
29 18-050-068 Hair Pin, 1/8 x 2-1l4 1
30 58-020400 Machine Screw, 1/4 x 1/2 3
31 62-010010 Flatwasher, 14" 58
32 48-090034 Capscrew, 5/16 x 1/2 Grd. 5 Pit'd 2
33 62010050 Flatwasher, 516 Pit'd 18
34 66-010025 Lockwasher, #10 Pit'd 5
35 66-010050 Lockwasher, 1/4 Pit'd 49
36 58-010100 Machine Screw, #10 x 3/4 RD. HD, 3
37 66-010100 Lockwasher, 516 x Pit'd 8
a8 66-010180 Lockwasher, 3/8 Pi'd 8
38 68-010050 Hex Nut, 1/4, Plit'd a7
40 68-010020 Heax Nut, #10 — 24 Pli'd 5
A1 68-010100 Hex Nwt, 5/16 4
42 68-010150 Hex Nut, 3/8 6
43 72-010020 Lock Nut, /4 Grd "“A" Plt'd 2
44 72-010025 Lack MNut, 5/16 Grd “B" Pit'd 3
45 72-010050 Lock Nut, 3/8 Grd "B’ £it'd 4
46 62-010100 Flatwasher, 3/8 Plt'd 6
47 33-026-165 Hopper Bafile Hinge Pin 1
48 38-027-732 (4R} Adj. Piate 1
49 33-080-491 Damper Control Rod 1
50 33-024-177 {1989- ) Divider Pipe 1

DELIVERY DUCT ASSEMBLY
(4-Row) {33-081-111) {(Machines prior {0 1994)
-

ITEM PART NO. SERIAL NO. OR YR, DESCRIPTION Qry
51 33-080-465 {1990- ) Delivery Duct, 4-R 1
52 15-050-011 (1989- } Swivel Screw, 5/16 x 2-1/2 2
53 66-010100 Lockwasher, 5/16 2
54 68-016100 Hex Nut, 5/16 2
55 52-060035 Carr, Sc, 38 x 1 G.5 Pit'd 2
56 62-010100 Flatwasher, 3/8 Pit'd 2
57 66-010150 Lockwasher, 3/8 Pit'd 2
58 68-010150 Hex Nut, 3/8 Pit'd 2
59 48-090C05 Capscrew, 1/4 x 5/8 1
60 62-010010 Flatwasher, 1/4 1
&1 66-010050 Lockwasher, 1/4 1
82 68-010050 Hex Nut, 1/4 1

FULL LINER KIT (NOT SHOWN)
33-082-007 (4-Row) (Machines prior to 1994)

ITEM PART NO. SERIAL NO. OR YR, DESCRIPTION QTY
63 33-027-749 Liner, Air Lift Fan 1
64 33-027-756 Liner, Hopper 1
65 33-027-757 Liner, Rear Delivery Duct 1
686 33-027-758 Liner, Frent Delivery Duct 1
67 33-027-758 Liner, Rear Tank Duct 1
68 33.027-760 Liner, Front Tank Duct 1
69 52-0500160 Screw, 5%y x 1 NC Carr Gd. 8. PIL 44
70 62-010050 Flawwasher, 51%,¢" Standard Ph. 44
71 66-010100 Lockwasher, 5%, Regular Pit. 44
72 68-010100 Nut, 5% NG Hex Pit. 44

25 8-24




SINGLE DUCT CONVEYOR GROUP
(4-Row)
33-081-171

8-94 30



FRE

o
n

i?:} Ic‘d lr‘zi !ﬁ I& !E‘i IK rm!

i1

IRJ

REREENE

BE
33
e}
52
33
a3
a3
33

33
33
33
33
33
a3
33
33

33
a1

33-
03
04

:

yrs
A8-

B
@

48~
48-
8

tn

|

4]
®

-
b

|

th
=:]
FN

o
®

|

n
i

:

fo7]
n

o
I

=
®

oy
g

<
(=2}
i~

{

g

7]
@
N

D o
2B
RN EN

~
ho
=

|

S e ]
A
e I ey

i
Bl
3 1™

<

L
p

Lam

I

2

13:0
i3-0
\5-0

SBEREEEEE
ooldloidlolslo

|

N
k=)

s
=

I.

E

I

49
54

..,
cn
""m

FRE|

R RN RN

o e
158:=}

& l
=
pu

=3
2

:

&

&
=3

|

EBE

.(
=3
=

|

o
=
L=

g

—
=
o

I
=3

I

-,
o
=

=
o

N-y-

i

m

e
=

o
{a]
28

!

)
e

o
B
=

ol
£
ze

;

'
I
ko]

|

f

-
i

2
=

o
17
20

o
-

RN R REE NI

=
1=

%

o

TIEN

EER R RN N R RN

L T e

|
fea

o ikl Ll




MAIN FAN ASSEMBLY

(2-ROW & 4-ROW)

ITEM | PART NO |SERIAL NO OR YR DESCRIPTION ZSTIR
1 [33-080-624 HOUSING, 2R MAIN FAN 11 -
33-080-553 ( -2005) HOUSING, 4R MAIN FAN - | (1)
33-070-335 (2006- ) HOUSING, 4RNB MAIN FAN - |1
2 |33-080-049 (1987- ) MAIN FAN, 2R 1] -
33-080-314 (1989- ) MAIN FAN, 4R - |1
3 |33-027-091 (1987- ) CUT-OFF, 2R MAIN FAN 1| -
33-027-529 (1989- ) CUT-OFF, 4R MAIN FAN - |1
4A 133-027-692 (1990- ) ADJ. FAN SHROUD - HALF FT 2 | -
4B 33-027-693 (1990- ) ADJ. FAN SHROUD - HALF R. 2 | -
5 |33-027-707 (1990- ) ADJ. FAN SHROUD - | 4
6 |33-027-351 (1987- ) ACCESS COVER, MAIN FAN 111
7 |33-026-010 (1987- ) MAIN FAN, 2R SHAFT 11 -
33-026-141 (1989- ) MAIN FAN, 4R SHAFT - |1
8 133-023-194 (1987- ) SPACER BEARING 2 |2
9 133-051-007 (1987- ) PILLOW BEARING, 1 11/16” 2 [ 2
10 |33-050-030 (1987- ) WOODRUFF KEY, #1210 2 | 4
11 [27-026-015 (1987- ) KEY, 3/8 X1 1/4 111
12 148-090625 CAPSCREW, 1/2 X2 1/1 4 | 4
13 |58-020102 MACHINE SCREW, 1/4 X 3/4 14 | 14
14 148-090005 CAPSCREW, 1/4 X 5/8 G5 PLT 2 |2
15 |33-050-029 (1987- ) “U”-NUT, 1/4 6 | 6
16 |166-010050 LOCKWASHER, 1/4 10 [ 10
17 166-010250 LOCKWASHER, 1/2 4 [ 4




QTY

ITEM | PART NO |SERIAL NO OR YR DESCRIPTION SR 4R
18 [62-010200 FLATWASHER, 1/2 4 | 4
19 168-010050 HEX NUT, 1/4 8 |8
20 |168-010250 HEX NUT, 1/2 4 | 4
21 |54-010253 SETSCREW, 1/2 X1 1/4 SQ HD 4 18
22 |70-010100 JAM NUT, 1/2 4 18
23 [33-023-513 FAN BRACE, LT 1] 1
24 133-023-514 FAN BRACE, RT 111
25 148-090150 CAPSCREW, 3/8 X1 1/4 4 | 6
26 |62-010100 FLATWASHER, 3/8 4 |16
27 166-010150 LOCKWASHER, 3/8 4 16
28 168-010150 HEX NUT, 3/8 4 | 6
29 [33-050-097 WING NUT, 1/4 2 |2
30 |72-010020 LOCKNUT, 1/4 2 |2

SCREEN AND TAILBOARD
(2-ROW & 4-ROW)
QTY

ITEM | PART NO |SERIAL NO OR YR DESCRIPTION SRR
1 or 33-050-081 (1989- ) PEANUT CHAFFER W/2 1/4 SPACE, 2R 1| -

33-050-007 PEANUT CHAFFER W/1 5/8 SPACE, 2R 1] -

oR 33-050-082 (1989- ) PEANUT CHAFFER W/2 1/4 SPACE, 4R - |1
33-050-083 (1989- ) PEANUT CHAFFER W/1 5/8 SPACE, 2R - |1

2 |33-080-175 (1987- ) TAILBOARD, 2R 1] -
33-080-319 (1989- ) TAILBOARD, 4R - |1

3 |33-080-174 (1987- ) LINK 112
4 133-080-173 (1987- ) SUPPORT 112
5 148-040060 CAPSCREW, 5/16 X 3/4 219
6 |66-010100 LOCKWASHER, 5/16 819
7 | 78-020049 FLANGE WHIZ LOCKNUT, 5/16 112
8 |72-010025 LOCKNUT, 5/16 1] 2
9 |52-030100 CARRIAGE SCREW, 5/16 X 3/4 3| -
10 |68-010100 HEXNUT, 5/16 3| -




AIR LIFT FAN ASSEMBLY
(2-Row and 4-Row)

ITERM PART NO. SERIAL NO. OR YR, DESCRIPTION 2R anv. 4R
1 33-051-003 (1987- ) Bearing 2 2
2 33-023.247 (1988- ) Duct Clamp 2 —_

33-023-318 (1988- ) Duct Clamgp, 4R e 2

3 33-050-065 (1988- } A.L. Fan U™ Boli 3 —

33-050-080 (198%- ) AL. Fan “U” Boll, 48 — 3

4 33-026-035 (1887- ) Flanga 1 1

5 33-080-243 (1958- } Quter Fan Mounting Angle 1 1
& 33-080-241 (1988- ) A.L. Fan Plate Weldmant 1

33-080-336 (1989 ) A.L. Fan Plaie Weldment, 4R — 1

7 33-026-011 (1987- ) Shaft, Fan 1 —_

33-026-150 {1988- ) Shaft, Fan 4R - 1

8 33-080-186 (1987- ) Hub, AL, Fan 1 1

9 33-080-242 {1988- ) Fan Cover, 88 1 —

33-080-338 {1989- ) Fan Cover, 4R — 1

10 33.027-417 {1988- ) A.L. Fan Blade 6 e

33-027-562 {1989. ) A.L. Fan Blade, 4R — 5]

11 48-090595 Capscrew 1/2 x 1-1/2 Grd. 5 Plt'd s 4

12 33-027-418 {1988 ) AL, Fan Side '88 2 —

33-027-563 (1989- } A.L. Fan Side, 48 . k4

13 48-090036 Capscrew, 516 x 1 12 14

14 33-053-016 (1987- } idler, Sheave, VC-7.3" 2 2

15 33-053-038 (1987-1990} Bushing wiHdw. {1} (1)

16 33-653-037 (1987- } Sheave A.L. Fan 1 e

33-053-068 {1990- ) Sheave 106.5-1B — 1

17 70-010051 . Jam Nut, 3/8 2 4

18 62-010050 Flatwasher, 518 8 12

19 33-080-240 (1988- } A.L. Fan Support 1 —_

33-080-337 (1989. ) A.L. Fan Support, 4R — 1

20 48-090043 Capscrew, 5/16 x 3/4 12 e

48-080100 Capscrew, 3/8 x 1, Grd. 5 P. — 12

21 72-010025 Lock Mut, 5/16 12 —

72-010050 Lock Nut, 3/8 — iz

23 62-010200 Flatwasher, 1/2 5 7

24 66-010250 Lockwasher, 1/2 3 4

25 68-010250 Hex Nut, 1/2 3 4

26 62-010100 Flatwasher, /8 18 18

27 66-610150 Lockwasher, 3/8 16 16

9-92




ITEM PART NO, SERIAL NO. OR YR. DESCRIPTION 2R an 4R
28 68-010150 Hex Nut, 3/18 16 16
E 48-090170 Capscrew, 376 x 1172 6 6
30 68-010100 Hex Nut, 5/18 14 14
B x| €6-010100 Leckwasher, 5116 14 14
33 68-010300 Hex Nut, /8 4 4
34 66-010300 Lockwashor, 5/8 2 2
| kL] 48-090185 Capscrew, 3/8 x 1-3/4 4 4
36 33-050-082 (1987- ) Woodrutt Key, #808 {1/4 x 1) 2 2
37 54-010170 Setscrew, 3/8 x 1 2 2
38 48-040065 Capscrew, 5116 » 1 Grd. 2 Pit'd 2 2
39 33-080-207 (1967- } Shisld, Air Lift Fan 1 1
40 33-023-397 (1989- ) AL Fan Brace 1
AXLE ASSEMBLY
(2 Row)
ITEM FART NO. SERIAL NO. OF YR. DESCRIFPTION QFY.
1 33-080-097 (1987- ) Axte Assembly 1
2 48-091100 Capscrew, 58 x 5 G.5 Pit'd 2
3 48-0910860 Capscrew, 5/8 x 4 G.5 Plt'd 2
4 48-090595 Capscrew, 1/2 x 1-1/2 G.5 Pit'd 4
5 48-090150 Capscrew, 3/8 x 1 114 Grd. 5 Plt'd 4
6 82.010100 Fiatwasher, 318 8
7 62-010200 Flalwasher, 1/2 2
8 68-010150 lockwasher, 3/8 3
9 66-010250 l.ockwasher, 1/2 4
19 66-010300 Lockwasher, 5/8 4
1 68-010150 Hex Mut, 3/8 8
12 68-010250 Hex Mut, 1/2 4
13 68010300 Hex Mut, 5/8 4
14 33-058-008 (1987- ) Stud Nut, 5/8 16
*15 33-05C-016 (1987- } Spindle 2
*16 33.061-017 o7 ) Inner Gup 2|
*17 33-051-018 {1987~ } Inner Cone 2
* 15 33-056-007 {1907- ) Seal 2
kg 02-061-007 (987~} Ouler Cup 2
*20 02-051-008 (1967- ) Outer Cone 2
* 21 33.058-007 (1987- ) Spindle Washer 2
* 92 — Spindle Nut, 1" 2
*23 76-010150 Spindle Cotter Pin, 3/16 x 2 2
*24 33-058-004 (1587 ) Stud 16
* 25 33-058-005 (1987- ) Dust Cap 2
*26 33-058-006 (1987- ) Hub 2
27 33.058-003 {1987- } Tire, 11.26 — 24 2
: 28 33-058-002 ($987- ) Rim, W 10 H — 24 4 ]
.Makes up Hub & Spindle Assembly (33-058-001)
35 9-92




AXLE ASSEMBLY
(4-Row)

ITEM PART NO. SERIAL NO. OR YR, DESCRIPTION QTY.
1 33-080-292 {1989-1992) 4-Row Axle Weidment {1
53-080-541 (1993 ) Axle, 4R 1
2 33-0890-294 (1289- ) Tandem Weldment, Ri 1
33-080-523 (1291- ) Tandem Weldment, L1, 1
3 33-058-009 {1989- ) 4-Row Muh & Spindle Assembly 4
4 33-058-002 (1989- ) Rim, W10 H-24 4
5 33-0558-003 (1989- } Tire 11.256 — 24 4
6 33-051-023 {1989- } Bearing Cup (4.72 0.D.) 4
7 33-051-024 {1989- } Bearing Cone (2.95 B} 4
8 33-056-013 {1989 ) Seal Lip (4.72 0.0 4
9 48-091100 Capscrew, 5/8 x 5 Gird. 5 Plt'd 8
10 72-020050 Locknut, 5/8 Grd. ''C" 8
11 48-090595 Capscrew, 1/2 x 1-1/2 Grd, 5 P. 8
12 66-010250 Lockwasher, 1/2 10
13 £8-010250 Hex Nut, 1/2 10
14 48-090150 Capscrew, 3/8 x 1-1/4 B
15 62-010100 Flalwasher, 3/8 12
16 66-010150 Lockwasher, 3/8 &
17 58-010150 Hex Nut, 38 5]
18 48-090750 Capscrew, 12 x 3-1/2 2
19 6B8-010500 Hex MNu, 1-1/2 2
20 70-010300 dam Nut, 1-1/2 2
21 33-058-008 {1989- ) Lug Nut, 5/8 32
* 22 33-050-136 {1989- ) Spindle, 4-Row Wheel 4
*23 33-0581-017 (1989- } inner Cup 4
* 24 33-051-018 (1980~ ) inner Cone 4
25 33-056-007 (1988- ) Seal 4
* 26 02-051-007 (1989- ) Outer Cup 4
* 27 02-051-008 (1989- ) Outer Cone 4
*28 33-058-007 (1989- ) Spindle Washer 4
*29 68-030100 Spindle Nut, 1" 4
*30 768-01G150 Spindle Cotter Pin, 3/16 x 2 4
*31 33-068-004 (1989- ) Stud 32
|_#*a2 33-058-005 {1989- } Dust Cap 2
33 33-058-006 {19809- } Hub 4
24 33-051-005 {1989- } 1-3/16 Piltow Bearing Assembly 1
35 62-010200 Flatwasher, /2 5
36 33-050-081 {1989- ) Grease Fitting 2
37 33-024-136 End Washer 2
38 33-059-004 Hose ¥ x 43" Lg. 1
39 33-059-003 Hose Adapter 1
40 . 62-010250 Flal Washer, /g 1

*Makes up Hub & Spindle (33-058-009) {For Repair Parts Galy)

9-92 36



TANK GROUP
(2-Row)

ITEM PART NO. SERIAL NO. OR YH. BESCRIPTION Ty,
33-080-160 (1987- } Tank Weigment 1
B 33-080-300 (gas.} Door, Tank i
3 33-080-104 (is87- ) Frame, Tank — Front P
4 33-080-105 (1987- } Frame, Tank — Rear 1
5 33027173 (oar. ) Lip, Outer — Front 1
6 33.027174 (eer. ) tip, Culer — Rear 1
7 33027-172 (1987- ) Lip - Outside 1]
8 33-023-119 {1987- ) Cross Brace 2
9 33-080-156 (1987- } Duet — \ipper 1
10 33080155 (1987- ) Dirt Screen 1
11 33-G80-23C {1ga8- ) Dust Cover ]
KT 48-090650 Capscrew, 1/2 x 3 Grl. § Pid 8
13 48-090100 Capscrew, 318 x 1 G.5 Pit'd 14
14 48-100530 Capscrew, 1 x 4 G.5 Pit'd 2
15 48-010050 Capscrow, 516 x 3/4 G.2 Pi'd 7
16 48-016100 Capscrew, 516 x 1 G.2 Pit'd 4]
17 48-091375 Capscrew, 3/4 x 3 Grd. 5 Pit'd 2
18 52-030250 Carr. Screw, 3/8 x 1 Grd. 2 Pit'd 7
T 4B-080170 Capscrew 3/8 x 3-1/2 3
20 52-030150 Carr. Screw, 5/16 x 1 Grd.2 Pit'd &
21 62010050 Flatwasher, 5116 15
22 66-010700 Lockwasher, 5/16 25
23 68-010100 Hex Nut, 5/16 26
24 §2.010160 Flatwasher, 318 19
25 86010150 Lockwasher, 3/8 21|
25 88-010150 Fiex Nut, /8 21
27 62-010200 Fialwasher, 1/2 8
g $6-010250 Lockwasher, 1/2 P
29 68010250 Hex Nut, 1/2 8
a0 72.010150 Locknut, /4 ’ 2]
Y 72020125 Locknat, 1 Grd. "B 2|
32 33-080-187 (1987- } Lower Cylinder Pin 2
33 33.050-102 (1980- ) Tank Duct Liner, 1990 1
Y 33-024-084 Bushing — Hyd. Gyl P

37



TANK GROUP
(4-Bow)
Machine prior to 1994

Sy

Ehseag

1TEM PART NO. SERIAL NO. OR YA, DESCHRIPTION aTy.
i 33-080-400 (1589~ } 4-Fow Tank 1
2 33-080-395 (1989- } 4-Aow Tank Lid 1
3 33-080-328 (1989- } 4-Row Tank Mounting Arm, Front 1
4 33-080-398 (1989- ) 4-Fow Tank Mounting Arm, Rear 1
5 33-080-381 (1989- ) 4-Row Lip Support Weldment, Li. 1
6 33-080-392 (1989- ) 4-Row Lip Support Weldment, Rt 1
7 33-080-396 (1989- ) 4-Fow Tank Lip 1
8A 33-023-369 (1989-1990) 4-Rew Cross Brace &)
88 33-080-480 (1991- ) Cross Tube Weld, 1
9 33-080-394 (1989- )] 4-Row Tank Rear Duct 1
in 33-080-155 (1989- ] Dirt Screen 4
11 33-080-393 (1989-1990) 4-Row Tank Front Duct {1}
33-080-519 (1991- ) 4-Flow Tank Front Duct 1
12 33-050-093 (1989-1991) Tank Rubber Liner (2)
12A 33-027-759 (1992- ) Liner, Tank Duect Aear 1
128 33.027-760 {1992- ) Liner, Tank Buct Front 1
13 33-080-386 (1988-1991) Top Cyl. Pin 4R (2)
33-080-527 {1992- ) Pin, (4R) 92 Top Cyl. 2
14 33-080-187 {1989-1591) L.ower Cylinder Pin {2
33-080-528 {1992~ ) Pin (4R} 92 Lower Cyl. 2
15 48-10060G {1989-1991) Capscrew, 1 x 5 Grd. 5 Pit'd 2
43-100610 {1992- } Capscrew 1 x 5% Grd. § 2
18 62-010370 Flatwasher, 1 2
17 72-020125 Locknut, 1 Grd. "B Pit'd 2
18 48-090850 Capscrew, 1/2 x 4 Grd. 5 PI{’¢ 12
19 62-010200 Flatwasher, 1/2 14
20 66-010250 Lockwasher, 1/2 12
21 68-010250 Hax Nut, 172 12
22 48-080170 Capscrew, 3/6 x 1-1/2 Grd. § Plt'd 2
23 48-080036 Capserew, 516 x 1 Grd. 5 Plt'd 18
24 48-080100 Capscrew, 3/8 x 1 Grd. 5 Pit'd 25
25 48-0380595 Capscraw, 1/2 x 1-1/2 Grd, 5 Pit'd 3
26 52-05G036 Carriage Screw, 3/8 x 1 Grd. 5 10
27 62-016050 Flatwasher, 516 Pit'd 32
28 62-010100 Flatwasher, 3/8 PIt'd a5
28 66-010100 Lockwasher, 518 30
30 66010150 Lockwasher, 3/8 36
N 68-010100 Hex Nut, 5/16 18
32 §8-010150 Hex Nut, 3/8 34
33 33-023-363 (1989~ ) 4-Aow Duct Lock Strap 2
34 33-027-645 (1989- ) 4-Aow Front Duct Mig. Flange, L1 1
35 33-027-6485 (1989- ) 4-Row Front Duct Mig. Fiange, Rl 1
36 52-050005 Carringe Screw, 5/16 x 3/4, Grd. 5 Plt'd. i2
37 72-010100 Locknut, 172 3
38 33-027-689 {1989~ } Adj. Air Deflactor 2
39 48-090185 Capscrew, 3/ x 1% Grd. 5 Pit'd 4

8-94 38




"Buelp U UMOYS o,

[ MEGMN % ‘98] 1 LDO-0SE40 | Lp.
z ‘AED Bay Z MO | Lpl-0shEC | ob.
i v ‘edig yuei Buey | pgi-vzo-gc | cor.
L Yy ‘adig juel Jous | paL-pEQEE | bb.
9 NED % 'HI 988G | £LO-DS0-50 | Ev.
! BY 'DJenO) LSoi0) | 088-E20RE | 2.
z SINONS07T HUBL | §02-0B0-ES | iv.
g 9€ X 2/b-g JepuAD alinespAl | 150-180-28 | OF.
v Piid § PID p/E-} X/ “Me:sded | SpiOBLBY | 6.
H HO-PURIS 10N( UWRD | 0/9-820-EE | BE
£ Plid 8. P XaH Z/L WN00Y | 00LOLOEL | 4€
i PHd § P ' X QUS mai0g afzums | 50005025 | o
i By i 'ebueig iong | esi-szoee | st
3 dv ¥ 'ebueid ong | ZS1-820-EE | ve
L waunsnipy ‘aipid | IS1-820-EE | 82
ie Pald 8/ AN X8 | (S10L0-B% | ¢
gz Blid 815 NN X8 | 00i0L0-88 | LE
ge P B/E JSYSeM¥0T | Q5101688 | OF
ve Pld 815 JRUSEM¥I0T | 00401588 | B2
Lz Piid 98 JeysemiEld | 001010-29 | e
Jr Pild 945 iaysemBld | 0S00L0°29 | L2
3 Pld E PID | X g/E ‘mamsuen | 052080-2 | o2
g Plid § PID 2L X g/t ‘melosden | GREOGO-SY | o2
5z Piid § PID ¢ X g/t ‘masosdel | DOLOGOSY | v -
€1 PHe § PID | X 91/¢ 'mesasded | 9E0060-8y | &2 o
F Pald S 'PiD gil-L ¥ gi¢ 'monsdey | pzl0e0er | 22
zl L2 WM | ogzeloes |2
zi JZ/L Buseme0Y | 0Sz0i0-98 | o
2t BIS /1 JsusemiEls | G0Z0LOEY | 6L
zl Diid § PiD ¥ X 23 ‘meuosden | 0osos0-8r | 81
z LB, PO X8H ON L W0 | GZI020EL | 1
z PIS L sausemild | 07801029 | 9t
k4 Dlig € PID TG X | ‘#BI08020 | 0190019 | 61
2 MOY-p "Uid 13puyAD JamOT | §2S-0B0-ES | L
Z Ul sspuiid) dof | J3s-0R0-€E | EL
1 WoRog JnQ yuel teurt | 8e4-g20EE | 2t
i doj WngjueL 'eul | ori-8206E | L}
E M0 J0NQ UBL | L/2-080°85 | OF
1 MOH- UIAIOG B SLL-0BOEE | 6
L UBUIPIM 3qN) SS0I) | 08%-UBO-EE | 8
1 Mob-y ‘A ¥uBL | BSS0BGEE | £
L Yy i ‘woddns di | 26c-080€% | 9
1 Yy "y ‘woddng di | 16S-080€E | &
L MOY-y ‘Jeay wiy Bununew wuei | sse-0B0EL | b
L w0y uoid wuy Sununow yuer | 262-080-58 | €
t MOY-p 'PIYjuEL | SBE-0R0ET | 2 A “v861)
L WMOH-y UBL | 00V-080-EE | ¢
"ALD NOULSIHOSHT | "ON Luvd NS QSOE...E

8-94

dNOUD JNVL



‘BUIMEID UL UMOYS 10}

g igddeus 'uld | BLO-0SG-IE | 69
z oUNBIpAY B9 X §/E “9S0H | LO0-6S0-12 | 8v.
z ajee 1N 24 '88L | Lo0-080rL0 | v,
4 Aen tBag ¥ ‘Mo | Ly 0800 | ov.
1 Yy ‘8dig JUBL Buo | BSL-vE0EE | Sp.
1 Hp ‘edid jUBL UOUS | 95LE0EE | vb.
g AED % 319888 | €10050-50 | Ev.
1 Yy PIERD UOSON0D | 0SE-EZ0-EE | 2v.
c SPONO0T JuBL | ZpS-0B0-EE | b,
Z .Ev X € 18pUiiAD neIpAY 1 G0-1S0EE | Ob.
¥ Dild § 'PID $/E-L ¥ B/E 'mEiosdel | 5810608 | 6F.
i Ho-puElS JonQ 'CWelD | QL9-SE0ES | 8e
£ Dlid 8., PID XBH g1 X007 | 00301024 | i€
&l Plid § P9 WIE X UG mendg alienmd | 50008025 | 9
1 dy Y ‘ebueid 100 | |50-980-€E | 5€
1 gp 711 ‘sbuetz 1ona | os0-g20-E€ | v
1 wewisnfpy ‘slelg | 290-820-6€ | €5
1€ pMd 92 N X8H | 0S1010-89 | 28
ge Bild 8L/8 NN XaH QOLOLO-B9 52
B DM BIE UBUSEMNI0T | OSLOLG-89 | O
e Dlid OL/G UBUSEMNO0T | (OEOLOGY | 62
cz PG B/ UGSEMRIS | 00L0L0ED | 82
[ DX 9L/G 'Bysemiei | 03001028 | L2
v Pid 2 DD | X §jg MeSIRD | 0G20B0TS | 92
g DYid § PID 2/l X 2f1 ‘mensde) | SBS060-BY | SE
sg Pid § P29 1 ¥ B/E ‘MR0SOED | (DI060BY | ¥E
gl Siid S 'PID | X gi/5 ‘me10sdeD | 9ECO60-BY | 52
z Pid § PID g/i-L ¥ g/ ‘mesosde) | CLH0BOBY | €2
zi WOt CINN X3H | 0S2010€9 | 12
FAS W(ZiL eyseaNoeT O52010-99 oz
zZl PIS LE/L IRUSEMISId | GOZ0LC-ES | BF
21 pid § PO ¢ X 2 ‘meosdel | 0SBOBO-BY | 8F
2 L8, PID XEH DN L WNW0T | GEH0Z0EL | 4t
Z RIS 4 UBUSEMIBIY | 0/E010-E9 | 91
Z Pild S 4D %G X | 'maudsded | 0L800L8Y | SI
Z MOM-y ‘ulg JBPUIIAY JaMOT | 82S-0B0-EE | Y1
z MOY-p ‘Uld 18pUnAD 0ol | /ES-0BOEE | ©F
1 wonog ong yuey usurl | 080-eZ0EE | Tt
1 doj wngyuel aury | 650-820EE | L1
1 MOW-p OB YURY | /8408068 | 01
1 MOH-7 'UBBIOT MG | 6L4CR0EE | &
1 USWDaN, anL 55010 | 06H-080€E | 8 °
1 mop-t 'dryuel | 96€-080€E | £
L Yy W ‘poddng dig | €2/-080€E | ©
! dy "F1 ‘woddng dy | Zes-osoge | ¢ eege egee
t mop-y 'Jeak wiy Bugunow uer | 989-080€€ | ¥
i moy-y uoid wiy bununow wel | 6ge-080eE | €
3 MOH-F P NURL SBE-0BOEE Z
L woy-v yuep | [89-080°EE | L
“ALD NOILdIHOS230 | "'ON lHVd [Wall A §Om-vv

MNVL NOL-€

40

8-94



P piL-2 ¥ 98 — Bug-0 {08651-6861) 020-950-80 7l

1 L X gQ g/i-g Bulg uoisig {c661-6861) 9b0-190-€8 £l

1 B/ % piE ‘Bug-0 {0661-8861) GL0-850-68 zh

L g12-1 X g/l ‘Bud-0 {0661-6861) ¥30-950-E8 Ll

z e % g/1-g 'Bud-0 {0651-8864) $00-950-EC 0L

L 8204 X g/t ‘Buig da-yjoeg {0864-6861) r0-LO0EE 8

3 Z/4-2 X g/1-g 'bupg dn-joeg {0551-9868) L20-190-E g

t 2li-L — Jodip poy {0661-68614) SP-LO0-68 g

L g% — w) ‘Buiy Sujuetey {0864-8861) 020 180-EE L
AT NOLL4IH05Ta ‘HA HO TON TYIHIS "ON LRYd TEEE

{seujyeer; 0661-8961 404)
{S¥0-190-8E)
LN IvES

b xeH Bay NN 73 — 8IL NN %007 OLLOBCEL g

L uolsly {066:-8861) 810-180-€E t

L 6pING poi {0661-6861) 20 L90€E E

L poy uolsig {066L-6861) L0+ LB0-EE g

{ Apeg Jspughl (0661-6861) 0%0-+95-88 L
‘ALD MOLLHDSIA ‘A HO “ON TVIN3S O LHVd WILE

L #/1-2 % Bli-2 — BUKD [ <6eBl} 020-95D€CE pL

L SLL X Q'O 212 "Buiy uoisid {  -sesL} 9r0-L80-EE £t

i 814 % i Bug-0 {  -gesi} 010-850-€8 43

3 gkl X piL-l Buig-0 {  -p@6iL} 600-950-E8 93

2 218 ¥ 8/1-¢ ‘Buig-0 { -gssl} 800-850-€E oL

i Zii-L X pii-1 Buiy dn-yoeg ( -gesi) 220-180€E 6§

£ e/i-2 % 8/1-¢ Bug dn-ioeg ( -gg6i) 120-180°EE 8

i Z/l-z — lewiany Bui Guiuelay ( -g863) 020-180-8 4

i ¥it-1 — i2dip poy ( -8881) 5H9-1806E 9
‘ALD NOILIIHDSET ‘HA HO ON IVIEIS "ON LUVd R ETE

{£20-190-8)
LM V38

L SNA P8I NN %207 0102082 g

L L0|Sig { -8861) 910-180-£E ¥

L 3pIng poy { -@sel) 410-L90-BE g

! poY uoisig {  -gegsl) SL0-L50-EE z

L ApOR 18puIAD { -B26L) SLO-L90-EE 1
ALD NOLLAIBOSIaA ‘BA HO "ON TVIEIS ‘ON AHVd il

Q @

(ssulyoely 066L-6861 104)

{8£0-190-€8)

(moy-v)

HEAANITAD 2HI0HLS .8€ X 242

s

(¥ 1L0-L80-€5)

S

{(moy-z)
88. — HIANITAD IOHLS 0F X 248

41



(SBUIIDBI 1661 04} LS0-190EE
(seurioBy 0661 104) 880-150-€C
# Hed JapugAD uo pesn 8@ Uen) uh Bes Syl
JepuliAD S LN PSS 10N,

: d0 /8'h XG0 548} % (] 005} Jadip poy £¥0-L80-EE 9,
L ‘00 GL8'L X Q1 605 L BU-G +10-960-8 Si.
L ‘GO S48} X Q7] 005 DUl dpjoeg PO 180-€€ 7l
L DS SLL0 X 'g'Q 008 “Buiy uojsid 9v0-19G-6€ gL
L W 0pg'g ‘Bulg Buiziey 020-180-C8 zi
1 $919S NY 005" L s2dipy poy Z90-190-58 !
L 00 SB'L X Q008 L dnD-, ), diTeIgnog £90-190-68 01
L ‘G0 009E X 'Q') §81°2 ‘Bulg dn-yoeg G90-390-5¢ 6

L ‘d'C 00SE X 'd Sgt'e Bud-o 800-950-S¢ ]

i ‘d'0 S/B'0 X 'Q' 0820 'Bu-p 010-850-58 v

i ‘G0 0822 X ") 28G° Bug-0 020-950-88 5

“ALD MNOfLJIYIS3Y ‘HA HO 'GN TVIYIS 'ON iHve | WELE
{650-190-€8)
1661 (9€ x g/L-2) LiM Tvas

1 5LL X G0 g/t buid uosid O¥0-190-E8 £l
! 2/4-2 i Buig Bulieley 020-190-€E zL
L g/1-1 Buyy Jadipy 290-L80-€8 Ll
i LE'O X 48'E X 0%} di dng-n L90-L90-ES ol
I 00S'Z ¥ g2i'g Bui dmyzeg 080-190-E8 &
L g/L-Z X 8/1-2 N BuUi-G 800-950-65 §

L ‘et — QD 2i-g épinD £90-160-€8 L

1 '@ /g Apog Jepulho 00-190-EE g

1 "BIQ g1 pod 1P0-180-68 5

L 814 X pit N-Buis-0 0L0-95058 ¥

b PIE X 9412 N-Bu”-0 0Z0-980-CE £
3 "g'0 g/ 'Uoislg 810-:90-58 z

i O P ¥ - g/ D3y woo] N LEO-180-E0 L

"ALD ROILLJIEOSSEO "BA HO "ON IVINES "ON LEVd HWEL

L Busy sadian LB0-190-EE =11
i “1xg Buiy Buiieiay 200-196-50 v
L dri dnon 0B60-1 9058 zl
L By dnjoerg 680-180-68 L
L Q0% X §28°2 Buig-0 ZE0-190-50 oL
L S/8°0 % 5£°0 ‘Bug-Q LY0-950-68 g
L ao'g ‘Dulg uasid ¥80-19G-8€ ¥
£ GLE % 298¢ ‘Bug-o 0y0-850-88 g
ALD NOILJISOSAG ‘HA HO "ON IVidas ON L¥Vd | WNEL
(0£0-190-€€)
(ev x €) LIy vEs
t gL L 'Buy Jadip 160-190°68 g1
L GE9'E "IX3 ‘Bury Bumnelay £00-180-50 vl
b £ W) ‘Guy Bunieleg S00-180-50 18
L S2L°E X 64| dr1 dnon 060-190°€E zh
L O0'E X §29°2 ‘Buiy dn-yoeg 680-190-5€ il
L 000'E % 629'2 ‘Bun-0 280-190-68 oL
1 %l X G0 E '9pIND 980-190-€€ &
L §2°1 ‘poy £80r1g0ee 8
L Apog JaputAn QR0-190CE L
b Gi8 X ST X QLLL RONL S80-:90-€8 g
L g/g' x g2 ‘Buiy-O LPC-950-ce g
! SiL X 00°€ 'Buiy woisid ¥80-L90-68 ¥
L SL'E % 2958 Buld-Q Ov0-980EE €
i ‘GO £ 'uolsid £80-130-68 z
L Bay +1 - g4 "N %003 {£0-180-€0 L
“ALD NOILLJINOSAG YA B0 CON TVIBES oM LHVE | WELE
w m _ T
| nE
TR R

(moy-» uo-g)
{(690-180-c€)

HAANMAD IHOHLS €y X €

ovigueiont

{L80- Eg-m@ (oY1)
HIONITAD mx@ﬁhm 8 X /1€

42

6-95



4 2LE X H/E-6 BUU-0 ( -B881} £20-600-6¢ BL L OO X R/A-1 XH/I-[ anoy { -8R61) $E0-190-0C
b g/L-1 _diph poy { -B861) £10-£90-20 Bi L $fL-1 — Jadip poy { -g861) 610-180-£8
] /% 5508 bud-D) b { -6861) ZP0-190-/0 i1 i £ X p/e-2 "Buly dfi-30eg { -8861) £80-190-E¢
z ©/}-E X {7/[-€ Buly dn-ioeg [ -6861) S50-190-66 o F £ X g/g-¢ ‘Buid dn-ydég {  -8861) Z£0-}90-€F
) u0Isld d3d (88 (" -6361) 680-950-5E Sl z £ X /8¢ BUH-O { -8861) ZI0-850-5¢
i §/7-1 X g/1-1 dnD-f [ -B36L) ¥50-190-E¢ ¥l L £ X 8/5-2 ‘Bug-0 { -33s61) L 10-S50-EE
} FX8 Bug-0) (" -6861) 120-950-€€ ! R 8iLxy/EBug-0| { -8861) 010-950-E€

‘AL NOILJIHOSZT YA HO'ONIVIHIS] "ON Ldvd WIL ‘ALD NOILgiE0S30 HAHO'ON TVIH3ST Ol LHVYd

(850-190-2€) (SE0~1.90-€8)
L 1¥dS LM Y38

z 008 X8H 4 LdN 2/t ‘Baig { -8861) SL0-180-18 Zl 4 208 "XoH 4LdN g/1 'Bnig ( -8g6L) 2E0-180-CE
i 00 $/1 UoiN “lieg {  -686)) 9E0-180-EE il L ‘0°0 P/L UOAN “ijeg (" -g86L) 9£0-190-EE
L MBI0S185 (JH URIIY 88 X ONN 91 — 9/8 0 Lo0E0-¥S ol [ B/ X ON 8/8 ‘MRi55195 QR 010020-¥S
[ 1nux00T XeH Bay ONFL~ | 9%0-190€E 3 3 AN 8/ AN Uep x84 012010-0Z &
g 1N X8H B8y ONN €8 ~ &/t Z10-050-%0 g 8 ON 21/ N ¥l 002010-89 8
1 SIAS|D poy UCISId {6861 £60-190-CE / L SIAB|0 BOY OIS {8864} LE0-190-CE i
L SIAB|D WORog { -8881} 1%0-190-20 g L s8]0 Woog { -8B61) OE0-19G-EE g
L uoiSid {  -6861) }S0-190-EE g L UO)Sic {  -sesp 620-190-€8 g
L apIng poy UoISid { -6861) 0$0-190-/0 ¥ L apiny poy UoISid {  -gBBL) 820-190-88 s
7 poy al1 { -8881L) 8¥0-180-68 3 ¥ poY 81 { -88B1) £20-190-E€ €
i poY UoISlg { -8961) 8¥0-190-88 e L poy Lojsid { " -gB6L) g20-190-c8 Z
i [fEAR 13PURAD (" -B961) L¥0-190-EE L L Apog J1spuhn { -B86i} 520-L90-EE L

"ALD NOLLJIHDS3a HA HOON TviH3S| ON L¥Vg WL AL NOILLIE5530 "HA HO ONTVIHES| ON 1¥vd TETT

(620-190-88)  (MOH-¥) .
HIANITADS 2I0OHIS 9 X /.8

(y20-190-c8)  {(mMoOy-2)

HIONIMAD IOHLS 9 X € g8,

6-95

43




SHEILD G ROUP Hydraulic Header Shields Group
(2-Row and 4-Row) .

YTEM PART NO. SERIAL NO. OR YA. DESCRIPTION ZR o 40
1 33-027-460 {1988- ) Lt. Front Shield, 2-Row 1 -
33-027-720 {1850- } Lt. Front Cover, 4-Flow — 1990 - 1
33-080-564 Shield, #1 Gylinder, Lt. (Hyd) — 1
2 33.080-267 {1988- ) Lt. Front Shield Support, 2-Row 1 —
33-080-468 {1988- ) Lt. Support Shield, 4-Row — 1
33-080-543 Brace, Shield {Hyd.} e 1
3 33-080-271 {1988- } Lt. Front Shield, 2-Row 1 e
33-0B0-402 {1985-1993) Li. Front Shiekl, 4-Row — (1)
33-080-776 {1994- ) Shield, L. Rear Support — 1
4 33-050-077 {1988- ) i/4 Push-on Fastener 5 <
5 33-026-068 (1987- ) Shield Fod — 25-1/2" 5 5
6 33-080-324 {1989- ) Shield Latch {Lt, Front) 1 1
7 33-080-277 (1988-1993} Lt. Rear Support 1 M
33-080-780 {1984- } Shield, Lt. Rear Support — 1
8 33-080-270 {1988- } L1, Rear Shield, 2-How 1 —
33-080-375 {1989-1883) Lt. Rear Shield, 4-Aow — {1)
N 33-0B0-779 {1984. ) Shield, Lt, Hear 4R o 1
g 33-080-323 {1989- ) Shield Latch {L1. Rear) 1 t
10 33-080-275 (1988- ) Ladder, 2-Row 1 —
33.080-373 {1989- ) Ladder, 4-Row — 1
i1 33-080-274 (1988- ) Ft. Rear Shield, 2-Row i —
33-080-374 (198%- ) At. Rear Shield, 4-Row — 1
12 33-080-268 (1988- ) Center Shield Support, Rt 1 1
13 33-080-273 {1988- ) At. Center Shield 1 1
14 33-080-269 (1988- H Header Shield Suppornt 1 1
18 33-080-334 (1989. } Header Shield, 2-Row 1 o
33-080-352 (1989~ } Header Shield, 4-Flow — k]
33-080-575 Header Shield, (Hyd.} — t
6 33-080-276 {1988 ) Pipe Shield, 2-Row 1 B
33-080-403 {1989- ) Pipe Shield, 4-Row — 1
33.080-582 Shield Front, (Hyd.) — 1
17 33-023-279 {1988- ) Header Latch, Upper 1 1
33-023-548 Header Latch, Upper {Hyd.) —_ 1
18 33-023-317 (1989- ) Header Latch, Lower, 1989 1 —
12 33-050031 (1987- } Klick Pin w/Chain & Cotter Pin i0 10
20 48-040080 Capscrew, 5/116 x 3/4 G. 2 Plt'd 3 —
48-040100 Capscrew, 3/8 x 3/4 G. 2 Pit'd - 3

6-85 "



QTy.
| 1TEM PART NO. SERIAL NQ. OR YR. DESCRIPTION 2R 4R -I
|21 52-030150 Carriage Screw, 5/16 x 1 25 25
22 48-090100 Capscrew, 3/8 x 1 8 10
23 48-090185 Capscrew, 3/8 x 1-3/4 2 2
24 52-080035 Carriage Secrew, 3/8 x 1 1 —
;25 68-010100 Hex Nui, 5/18 28 25
26 68-010150 Hex Nut, 3/8 9 13
27 66-016100 Lockwasher, 5/16 28 25
28 668-010950 Lockwasher, 3/8 11 18
| 29 62-010050 Flatwasher, 5/16 25 25 |
30 62-01G100 Flatwasher, 3/8 3 9
31 33-050-068 (1988- ) Rod Clip 5 5
a2 58.020050 Machine Screw, 10-24 N.G. x 1/2 5 5 |
33 66-010025 Lockwasher, 10 Pit'd. 5 5
34 68-010020 Hex Mut, 10-24 N.C. Pit'd 5 5 |
35 33-080-524 (1990-1991) Header Shield, Lt. Side, 4-Row — (1
L. 33-080-533 (t992- ) Shield, i.ower Header — i
36 33-023-398 {1990- } Front Cover Support - a1
L 33-023-531 Latch, Upper Header (Hyd.) - ]
37 52-050018 Carriage Screw, 5/16 x 1-1/4 Grd. § — 2
38 38-090310 Capscrew, 3/8 x 3-3/4 G.5 Plrd — 2 1
39 33-080-535 Rear, Lwr. Header Shield - 1
REAR HOOD ASSEMBLY
(2-Row and 4-Row)
Ty,
ITEM PART NO. SERIAL NO. OR YH. DESCRIPTION 2R 4R
1 33-080-259 (1988- ) Rear Hood — '88 1 -
33-080-355 {1989- ) Rear Hood, 4R — 1
2 33-027-441 (1988- ) Hood Door — 88 2 2
3 58-020400 Machine Screw, 1/4 x 1/2 6 6§
4 66-010050 Lockwasher, 1/4 6 8
5 68-010050 Hex Nut, 1/4 & 6
6 52-050050 Carr. Sc. 3/8 x 2-1/4 Grd. § 2 2
PT 68-010150 Hex Nut, 3/8 2 4
| 8 66-010150 Lockwasher, 3/8 2 4
9 33-050-072 Latch Doot 2 2
10 58-010100 Machine Screw 10-24NC x 374 2 2
11 86-010025 Lockwasher, 10 2 2
12 68-070020 Hex Nut, 10-24NC 2 2
|13 52-050035 . Carr, Sc. 3/8 x 1 Grg. 5 - 2
14 62-010100 Flatwasher, 3/8 — 2

®
[Ga)
E



PEDESTAL SHAFT, 89
{4-Row)  (33-055-133)

{1990 Machines)

(2 qg
% e

ITEM PART NO. SERIAL NG, O Y, DESCRIPTION QTY
1 33.055.135 (1%90-  } Friction Ciatch (368114} i
3 33065077 (1589} Cross & Brg. Kit (312200) 1
3 Ferk, MB x 1 67.5 (0BA09Y) 1
4 33.055.002 feas. ) inboard Yoke (097127) 1
5 35055072 {1989, ) Spring Pin, 10 % 00 (304046) i
6 33.055-091 (19a9. } Proliie & Slub Shalt {387148) i
FRICTION CLUTCH
{33-055-135)
{1990 Machines)
TEM PART NO, SERIAL MO. OR YR, DESCRIPTION Qry

7 330857121 ggon. ) Selting Aing (367720) 1

B 33.085-122 Gago. Spring Pack (377674) 1

) 33-055-123 (1980, ) Frigtion Lining (177008} 4

1o 33.055.124 (1980- ) Drive Plate (367725 i

T 33.055.125 R Diive Piate (367726) 1

12 33.055-136 Gese ) Hub & Drive Plate W.A (183517) 1

13 33085127 (198G} Ring (367718} 1

14 33.055-128 1980 ) Flousing (161386} 1

5 - T Hex Nut, 16 {30401 1) 2

16 - Hex Bol, M16 % 100 {702354) ]

17 33085129 (1990- ) Bridge (310204} 2

46




PEDESTAL SHAFT (1989)
(2-Row)  (33-055-063)

FTEM PART NO. SERIAL NO. OR YR, DESCRIPTION Q7Y
1 33-055-006 (1887- } Cross Journal Assembly {41206) i
2 33-055-097 (1989- H Girclip {338019000) ]
3 03-055-100 (1969- ) Grease Nipple (348004000} 1
4 33-055-025 {1987- ) Cuter Tube Yoke (204066851} 1
5 33-065-102 {1989- ) Flexible Pin (341042000) 1
& 33-055-130 (1989- ) Splined Shak (527859020) i
7 33-055-046 (1988- 1 Yoke (507060351) 1
8 03-055-098 (1939 } Push Pis Kit (403000001) 1
PEDESTAL SHAFT, (1991)
(4-Row) (33-055-150)
ITEM PART NO. SERIAL NO. OR YR, DESCRIPTION

1 33-055-156 Tube & Stub Shaft Ass'y.
2 33-055-157 Yoke, 1% - 6 Spline
3 33-055-158 Taper Pin, 134 — 6 Spline
4 33-055-006 Cross Journal Assembly
S 33-055-087 Cirglip
6 33.065-100 Groase Nipple "
7 33-055-102 Fexible Pin ]
8 33-055-025 Yoke, Outer Tube

A7 8-94




{'1206) 2qNT Xog Jesn 4
| Agwassy xong dig { -4881) SIOS0-EE 13
zZ {pnos) Bnig edig oz
HYA (200') wig { -L86L) vLO-PE0-EE 81
HYA (5007 wiyg { L8651} E10-780-5E 81
HYA 0107 wiyg i -/861) ZL0-¥S0-EE i1
Hyh £0y) 1oyseg { {861} vOD-050-£8 91
HYA (5007) 19sEn {  -/861) £00-950-€€ e
HYA {510} 19yseny {  -zg81) Z00-950EE I
i YIOoL /g 580 { -£861) 800-FS0-EE £i
4 Aoy { -L863) 200-pS0€8 zi
2 suoD Buueeg ( -£861) 9L0-150-6E i
zZ dny Buuesg { 4861} SH0-450-€8 0i
| 4o g Jeen { ~L863) SOU-PSOEE [
2 Buiy Bunngiay ( -2861) SO0-PS0-EE 8
H auey Buueag [T FLO-LS0-EE i
z dng Bulesy { -ie61) £10°160-E B
4 LBYS {860 yO0-+50-EE g
z 2ag {  -z881) 100-9S0-€ ¥
z dep { -L861) 200-¥S0-EE £
g RBIDSTRY SWag —— 2
! Buisnoy { 6861} £00-¥50-€E 4
"ALD NOILAHIS3a ‘HBA 5O "ON VIYES ‘ON LYV WLE

- 7’0 g Buy { 0663) $E0-BS0-EL
- £°0 v Buy { -0661) PEQ-BSOEL
- 2’1 i Buiy { 0664 £E0-950-6C
- g0 i Buly ( -066}) 280-950-8¢
—~ 90 e Duy ( -0661) LE0-950-C8
- pO i Buig { 0664} 0EQ-956-58
— £°0 b Doy ( 0661} 620-950-EE
- o4 Win Buig ( -0661) QE0-950-E8
— 8'0 i Buiy ( -0861) £20°950-8C
- 9'0 winy Buiy ( 0661} 920-950-CE
T 1E20) (903G { G661} BED-YS0-SE
£ Baig po { 0661} BED-YS0-EE
1 SBWE den i 0661 LEDPS0EE
L 1238 §#0 i -0881) S20-850-CE
z B85 O { 0661) p20-950-£¢ i1
T Buueag 'y paledel { -08614) YEO-LSOEE o
i Bupeag "y pasede] { __-0861) ££0-150-CE 8
z Bupzag feg {_-p8si) 2E0-150-EC 8
Z Burg deug { -0661) 9EG-PSO-EL £
: Buiy deug { -ps6L) SEOTSEEE g
f J8n07) ( -pesi) ¥EQ-PSO-EE g
1 1a0edg (-pesy) £E0-vS0-EC ¥
1 yeys ( -oesi) 2E0-S0-88 <
1 yeus ( QUL LEO-PEO-EE z
T Buisno { 0561} DEO-HS0'EE '
“ALD NOILGIHDS53a “HA HO CON VYIS ‘ON LHVd #ELI
m Y
5 j P
_ o))
{ .
7
&
i
!
8
P
&l
(L
L
<l

(620-C0-8) (MoY-¥)
(INdY 0004+)
KOE 8Y=28

{LOO-$S0-68) (moY-2)
{ndY 0004 PUB INdY ObS)
KO8 4v39

48



CONSTANT VELOCITY DRIVELINE (80°)
1000 RPM DRIVELINE
(33-055-065)

540 RPM DRIVELINE {2-ROW)

(33-055-064)

BONDIOL! & PAVESH

{1000 RPM)
(33-055-132)

1-3/4 - 20 DRIVELINE

ITEM PART NO. SERIAL NO. OR YR. DESCRIPTION QTY.
1 J3-055-095 {1289- } Yoke — 540 (573060375} 1
33-055-096 (1989- ) Yoke — 1000 {573063775) i
*33-055.144 {1990- ) Yoke 1-3/4 - 20 (573083875) 1
2 33-055-120 {1989- ) Cross & Journal (412060012 2
3 33-055-097 {1989- ) Circtip (338019000} 12
4 33-055-100 (1989- } Grease Nipple (348004000) 3
5 33-055-499 {1989- ) Central Body (511060051} 1
6 33-055.100 {1989. ) Yoke (215066854} L
7 33-055-101 {15989- 3 Grease Nippie (348017000) 1
| 8 33-055-102 (1989- 1 Fiexible Pin (341042000) 1
] 33-055-103 (1988- ) Cardan Tube (225270740) 1
10 33-065-104 {1289- ) Cardan Tube CM (245160740) 1
1 33-055-105 (1989- ) Flexible Pin {3410433000)
12 33-055-018 (1967- ) Inner Tube Yoke (204066852) ..
13 33-055-G06 {1957- ) Cross Journal Assembly (41208) 1
14 33-055-046 {+089- ) Yoke (507060351) 1
s 33-055-013 {1887- } Q. Bearing 6-7 (255060005} 1
16 33-055-106 {1989- } Safety Cone (254050005} i
33-065-107 (1988- ) Safety Cone (254050008) 1
17 33-055-108 (1985- } Safety Tube (236630680) 1
i8 33-055-109 {1989- ] Cm Safety Tube (236820680) 1
19 33-955-110 (1989- ) Satety Cone {517060003) 1
20 33-055-014 {1947- ) 1. Bearing {2550600086) 1
21 33-055-111 {1589- ) Complete Chain (252000001} i
22 33-055-112 {1989- } Ring Nut Dowels (255080351} 1
23 33-055-113 (1988- ) Complete Shell (517068051} 1.
24 33-055-114 {1989- ) Half Shatft (BES609191001) — 540 Tractor 1
33-055-115 (1989- } Half_Shait {8£5609191002) — 10CD Tractor 1
25 33-055-116 (1989- ) Half Shaft (8IR608121001) Implement 1
26 33-055-117 {1989- ) Half Safety Guard (4FES09101) 1
27 33-055-118 {1889- ) Half Safety Guarg (4F1602101) 1
28 33-055-119 (1989- } Safety Guard (AF0809101) 1
T Makes up 33-055-132
49 8-94



i {(reeees) 1eelg — 1208Q s5busg (1661-6861) 880-550-68 x4 i {peeess) jealg — @oag Jebueg (3664 -685L) 280-550-EC 8
L (eegege) peg — 1e3ag sbueg (1661-6861) £80-G80-€€ 92 i . (£8EE98) paIyg — 1edaQ sebueg (1661 -6861) 2BO-SS0-E8 x4
L (12Epr0) vieuD Alojeg (1661-6864) 9B0-550-E sz 3 {12ebro) veu) Mg (3661-6861) 980-560-E [
L {e51e6e) Buneeg uoddng (166 1-58561} SB0-GS0-EE ve 3 {ga155¢) Buuzeg uoddng (1661-6861) S80-GS0-EE 2
L {2£928¢) 8ani PIANS JBuu) (1661-066 ) LP1i-G50-EE £e 3 {Lp128E) JB /M SONL PIBING AU (1661-6861) 0B0-550-8€ gz
L {1 L3g8E) agny, BlaIS JaINQ (:1661-066L} OF L-850-EC Z2 4 {8pL/8E) dBG I 8any plaG sang (1661-6861) GL0-550-CE zg
z (922420} 5208 Bulg buesg (£661-6861) 8L0-580-CE ¥4 2 {92280} Busy Bupesg (1551-6851) 20-660-E¢ 12
b {£8ESQE} Bl £ URQ DIBWS (LB64-6861) £80-540-6€ 0z 1 (Lpeser) aid 2 — auod plelsg (1681-6881) £80-550-65 o
L (2L0081) Q1Y € sU0D PrRYS (1661-6261) ZB0-G80-E€ 51 i (210091} Qi © — 3u0D PSS (1661-6861} ZBO-SSO-EE 3
1 (591998} "Agsy Bulesg 3 U0 W'D (3661-6961} LBO-550-E8 81 L (591982} Alguiassy Big g au0) pIaS {LeE1-685L) 180-550-6¢ 8l
] (G0E59E) Meng (16616063} PBO-5G0E8 21 3 (508598} masog {L664-6851) PBO-SS0-ES Li
3 suaD paws 21Buy apm — 9 L (685446 auo) pans sfiuy spiw - gl
3 {OpLZB0} §S BIOA fIBOGU| (1661-6061) ©£0-860-EC 5t i (OrE£60) %04 przocy] {1B51-6861) SL0-$50-E€ 51
L (04928E) 168 BI0.g 1AIN0 L661-066L) 6E1-560-CE vt L (281288} aosd 18 {L86L-6861) LOGS0-EE ¥i
H (29£18€) BOPS apjold seuu| (:66L-0681) SEL-550-28 £l 1 {pPLPPE} BlOL JouUL (18616861} £L0-550-6¢ £t
L {BRSLLE) ¥S B0 A pIROGU (1661-6961) 0L(-G50-EE A 3 (68528€) oX0A pizody {L661-6861) 040°550-CE ZL
L {ozeLe) I Bupeag g ssoid {1661 6861} LL0-950-E8 Ly 3 {5028 LE) 1y Duueag 3 5040 {L661-6861) 2L0-550-EE il
2 (OF0POC) 06 X 01 Wig Suldg {(1661-6861) ZL0-650-28 ot 2 {9rOr0E) 06 % 01 uig Bundg {1861-6861) 2.0-550-6¢ ol
i {12£08E} wiog ospaID (1661-6863) 680-590-6¢ 6 L {Lz808E} a7 asean {1661-6961) £80-550-£2 5
L {229080) oz asealn (1681-58861) 690-550-E8 L {£p2£9€) Aquassy iaz B S%CA SN0 - §
L (52L59€) o, 8iqnog (1663 -6861) 290-G50EE 8 E {660%80] 29z asBRID — L
€ {660v80) YiaZ asealD - L g (31epEE) 1y Buttesg » ssoup 1661-6861) 1 20-550-€E g
z Iivt Bupeag g s5030 (1661-6863) LL0-5S0-BE 9 1 (06010} Buryzo) 135 inpy xeH — 5
I {06010} Bunioo] J128 "INN XeH - S 3 (89Y0E0) OB X&H SL X LW - ¥
! {6970E0) 108 X8} 52 X TN — ¥ L {PBEBIE} BYOA DUR {1861-6861) 8£0-660-28 £
1 (reEgLE) ‘WS 12 - §E-1 MOA (3661-6861) 9L0-GS0-EE £ s (SLBPOE) M DBULGISIT HIIND {1661-6861) 060-G50-2€ 4
L @16r9e) i 1EHED (1661-0661} Er1-SG0EE Z ! {16822E) @4OA PUT {1661-6861) L80°950-5E 1
1 (€6SL48) 198 0F - wrE-L MOA (1661-0661) LE1-G80ES i ALD NOLLIHASEd WA HO "ON IVIHI3S O LHYE WBLE
TALD NOiLliE083a B4 HO "ON IVIESS QN JHVE WELf

(2661 ©) lolid sauUlyoB UC PesS()
(PE1-550-6€)

{(moy-v}

IANITIAIEC (NdY 0001L) AD «08 DIE-L

[HHOSHILTVM

{661 01 Joud saulyoR UO pasn)
(990-550-€5)

{moY-p)

(lndH 000L) INITIAIEC AD 08 8ig-L

50

9-92



1% 1600 RPM CV DRIVELINE (4R)

BONDIOLI AND PAVESI
13/ 1000 RPM CV DRIVELINE (4R)

(33-055-151)

(33-055-152)

QFY.
ITEM PART NO. SERIAL NO. OR YR. DESCRIPTION ~1561 -152
1 33-056-162 Yoke With Bridge 1
33-055-205 Yoke With Bridge (573083775) i
2 33-056-163 Cross Journal Assy. {412080012) 2 2
3 33-055-226 Circlip (338023001} 12 12
4 03-055-100 Grease Nipple (348004060) 3 3
5 A3-055-165 Central Body (511080051) 1 ]
5 33-056-166 Yoke (215086854} 1 1
7 33-055-101 Grease Nipple [348017000) 1 1
8 33-055-167 Flaxible Pin [341054000) 1 1
9 33-055-194 Cardan Tube {224730810) 1
10 33-055-227 Cardan Tube (270690813) 1 1
i1 33-055-170 Flexible Pin (341055000} 1 1
12 33-085-171 Inngr Tube Yoke (204086861) 1 1
73 33-085-172 Cress Journal Assy (41208) 1 k
14 33-055-228 Yoke RS (572083761) 1 1
i5 33-055-174 Q. Bearing 8-9-10 {255080004) 1 j
16 33-055-175 Safety Cone {254080029) 1 1
17 33-055-176 Safety Tube (236640739} 1 1
18 33-055-177 Safely Tube (237005411} 1
33-055-195 Safety Tube (237005412} 1
19 33-055-178 Cone With Coliar (517080040) 1 i
20 33-055-17¢ 1. Bearing B-9-10 (255080006} 1 1
21 33-055-180 Complete Chain (252000005) 3 3
22 33-065-181 Ring Nut {(239006812) 1
23 33-055-182 Ring Nut Dowels (255080351) 1 1
24 33-055-183 Complete Shetl (517088051) 1 1
25 33-055-184 Complete Push Button 1
33-055-186 Complete Push Button (403000013) - 1
28 33-055-185 HUB (2400400861) 2
33-055-196 HUB ({240080061) 2
27 33-055-186 Complete Push Button {403000013) 1
03-055-088 Complete Push Button {(403000001) 1
el 33-055-189 Half Shaft, 1%-20 C.V. With Shield (8E5810191006) *
33-055-231 Hall Shaft, 13/5-21 C.V. With Shield {BES810191005) 1
3 33.-055-232 Half Shaft, 13/-21 With Shield (BIC810191001) - 1
33-055-201 Half Shaft, 18/,-21 With Shield (BICB10191002) 1 —
32 33-055-1H Half Safety Guard {4FE810106) 1
33-055-202 Half Safety Guard (4FE810103) 1
33 33-055-192 Half Safety Guard {4F18101086} 1
33-065-203 Half Safely Guard (4F1810105} i
34 33-065-193 Sately Guard (4F0B10107} 1
33-055-204 Safely Guard [4F0810106) 1
35 33-055-229 Sleave (240003551} 1 L
51 8-94



13/g-21 STD. DRIVELINE
(33-055-160)

=
= O

FOR 33—055-160
DRIVELINE ONLY

]

3

1%-20 STD. DRIVELINE

(33-055-161)

11 ,
22 I 23
- —
&) (&)
20 21
N b
] A \ =
12 14 5 7
13 1 1
| 16
aTyY.
ITEM PART NOQ, SERIAL NO. OR YR. DESCRIPTION 160 -16%
1 02-055-043 Yoke, 13,-21 (507083751) 2 1
2 02-055-048 Cross Journal Assy. {41208) 2 2
3 33-055-154 Circlip (338023000) 8 8
4 03-055-100 Grease Nipple (348004000) 2 2
5 33-055-208 Quter Tube Yoke i 1
6 33-065-167 Flexibie Pin {341054000} 1 1
7 33-056-209 Female Tube (224730915) 1 1
B 33-055-210 Male Tube (224690923) 1 1
g 33-065-170 Flexible Pin (341055000) 1 1
10 33-055-171 Inner Tube Yoke (204086861) 1 1
1 02-055-044 Yoke, 1%-20 (807083851) - 1
12 33-055-013 O Bearing 6-7 (255060005) 1 1
13 33-055-218 Cone W/Collar-Tractor 1 1
14 33-065-211 Shield Tube-Tractor (235640844) 1 1
15 33-055-212 Shield Tube-tmp. (237005410) 1 1
18 33-055-178 Cone With Collar (517080040} i 1
i7 02-055-056 | Bearing 8-9-10 (255080006) 1 1
18 33-055-181 Ring Mut {239006812) 1 1
19 33-055-186 Complete Push Butten (403000013) 1 1
20 33-055-213 13%4-21 Tractor Half W/Shield 1 -
33-055-214 13%-20 Tractor Half W/Shield - 1
21 33-055-215 13/g-21 Imp. Hali W/Shield 1 1
22 33-055-216 Safety Shield Half-Tractor 1 1
23 33-055-217 Safety Shield Half-imp. 1 o]

8-93




VINE SPREADER

2-Row
{33-082-002)

4-Fow

{33-082-005)

D

)?‘f)

QTy.

ITEM PART NO, SERIAL NO. OR YR. BESCRIPTION 2R 4R
1 33-023-227 {1988- } Beater Plate Reinf. Brace 4 4
2 33-023-228 (1988- H Center Brace, V.5, 1 1
3 33-024-116 (1988- ) Hoop Attachment Collar 1 —
33027679 (1989- ) vine Spreader Ciip — }

4 33-026-119 (1288- ) Horizontal V.S. Shatt 1 —
33-026-166 {1289 ) Vine Spreader Shafl o 1

5 03-026-042 {1988-1990) 174 % 1-9/16 Key 3 3
6 33-050-057 1198g- ] Vine Stripper Blade 4 4
7 03-051-021 {1988- 1 1'" Ext. Brg. w/Collar 4 4
8 04-051-002 {1988~ } 52 MST Stamping 8 8
9 33-053-052 {1988 ) 4-5/8 Dia. Sheave W/1-1/32 Bore 1 1
1 33-053-006 {1988- ) Drive Sheave 1 1
i1 33-053-051 {1988- ) 137.8 Pitch V-Belt 1 1
12 33-057-005 {1988- ) 1" Shaft Miter Gear 2 2
13 33-080-251 {1988- ) Vine Spreader Horiz. Weld 1 e
33-080-408 {1988 ) Vine Spreader Moriz. Weld — 1

14 33-080-252 (1988 ) V.8, Center Pivot 1 1
i5 33-080-255 {1988- ) V.8. Sheave Guard i i
16 33-080-253 {1988- ) Vine Striper Guard 1 —
33-080-408 (1989- ) Vine Skripar Guard — 1

17 33-080-254 (1988- ) Hoop Hali Assembly 2 e
33-024-171 (1989- ) Vine Stripper Guard - 2

18 48-090034 Capscrew, 5/16 x 1/2 G-5 PIt'd 4 ]
i9 48-090043 Capscrew, 5/16 x 3/4 G-5 PIt'd 12 12
20 48-090100 Capscrew, 318 x 1 G-5 Pit'd 10 6
21 48-080200 Capscrew, 318 x 2 G-5 Pit'd 10 10
22 54-010170 Seiscrew, 38 x 1 Sq. Hd. 2 2
23 54-D20010 (1989-1990) Setscrew, 3/8 x 3/8 Allen Hd. 43 (4}
03-050-078 (1991- ) Roll Pin, 5/16 x 1-3/4 2 2

24 62-01010C Flatwasher, 3/8 Plit'd 6 6
25 66-01HG0 Lockwasher, 5/16 PIt'd 18 15
26 66-010150 Lockwasher, 3/8 PIVd 24 24
27 68-010100 Hex Nut, 5/16 Pli'd 18 15
28 68-010150 Hex Mut, 3/8 Pit'd 24 24
29 70-010G51 Jam Mut, 3/8 Plrd 2 2
30 76-010180 Cotter Pin, 7/32 x 1-1/2 Plt'd 1 i
31 33-080-257 {1988- ) Air Lift Fan Guard 1 i
32 48-090036 Capscrew, 5/16 x 1 G-5 PI'd 6 ?
33 27-026-015 (1988- ) 3i8 x 1-1/4 Key 1 1
34 48-090170 Capscrew, A8 % 1-12 G5 P. e 4

53




‘88 VINE HOLD DOWN KIT

2-Row
(33-082-003)

4-Row

(33-082-004)

™

<
[Ad
WA

Wy 4

i
1

14 p @ o
13 GEE  OOED~
i /
cLl @:&{,
o ; 6
9 ' ( TN =4
4-Fow Only
4 - ROW
* QTy.

ITEM PART NO. SERIAL NO. OR YR. DESCRIPTION 2R 4R
1 33-050-075 {1988- ) '88 Vine Hold Down Rad 15 33
2A 33-080-281 {1988- ) Vine Hoid Down Bri't. 1 e
28 33-080-405 (1989-1930) Vine Hold Down Support - {1
33-080-512 (1991~ ) Vine Hold Down Support, Lt. - i

33-080-513 {1881- ) Vine Hold Down Support, RL. — i

3 52-030150 5116 x 1 Carr. Ser. G-2 Plii'd 15 —
52-030160 5/16 x 1-1/4 Carr. Sc. G.2 — 37

4 52-030250 3/8 x 4 Carr. Scr. G2 Pit'd 3 —
52-030300 3/8 x 1/1-4 Carr. S¢. G.2 - 4

5 62-01005¢ 5/16 Flalwasher 15 33
6 66-010100 5/16 Lockwasher 15 37
7 68-0101C0 5116 Hex Nut 15 37
8 62-010100 3/8 Flatwasher 3 4
9 66-010150 3/8 lLockwasher 3 4
10 68-010150 3/8 Hex Nut 3 4
15 33-080-514 Vine Hold Bown Front Bar — 1

4-ROW HEADER COLLISION GUARD
(33-082-006)

ITEM | PART NO. SERIAL NQ. OR YR. DESCRIPTION QTY.
i1 33-023-380 {1988- ) Cotlision Guard t
12 48-090100 Capscrew, 3/8 x 1 (.5 Pltd 2
13 66-010180 Lockwasher, 3/8 2
14 88-010150 Hex Nut, 3/8 2




4-ROW HYDRAULIC HEADER

000000

0000

ITEM PART NO, SERIAL NQ. ORYR. DESCRIPTION QTy.
1 03-026-016 Key, 1/4 X 2 2
2 33-052-015 Idler, 80-15T 3
3 03-052-011 Sprocket, 60-15T 1
4 03-052-088 Bushing, P1 Taper W/1 1/4 Bore 1
5 33-052-070 Coupler, Qver-Running 1
2] 33-052-068 Sprocket, 60A20 Bolt i
7 33-052-065 Chain, RC-60H 148P 1
B 33-052-066 Chain, RC-60H 76P 1
9 33-024-057 Snacer 2
10 16-050-001 “U" Bolt 2
1 52-060374 Carriage Screw, 5/8 x 3-1/2 Grd. & Plt'd 2
12 62-010250 Flatwasher, 5/8 Pit'd. 10
13 50-080500 { -1993) Capscrew, 10-24 x 1-1/4 Socket HD 4

33-050-209 (1804- ) Boit Kit 1
14 66-010300 Lockwasher, 5/8" 5
15 50-080400 Capscrew, 5/16-18 x 3-1/2 Socket Hd. 2
16 68-010300 Hex Nut, 5/8 5
17 33-052-051 Sprockel, 6002822 i
18 70-010051 Jam Nut, 3/8 2
19 62-010200 Flatwasher, 1/2 1
20 33-061-067 Motor, 4-Row Hydraulic Head 1
21 33-059-012 Hose, Hydraulic z
22 33-059-021 Adapter, Hydraulic Hose 2
23 33-061-074 Vaive, 3500 PSI Relief 1
24 33-061-073 { -1903) Valve, Directionat Control (1}

33-061-081 (1994- } Valve, Directional Control 1
25 33-061-078 ( -1983) Manifold Control {1)

33-061-080 (1994- ) Mainford, '94 1
26 33-061-077 Switch, Pressure 1
27 33-061-079 Gauge, Pressure 1
28 33-061-075 Cartridge, Proportional Flow 1
29 33-080-554 Mount, 4-Row Motor 1
30 33-0583-084 Bushing, 1-3/8 Q1 Taper 1
3 48-0908625 Capscrew, 1/2 x 2'/2 Grd, 5 Pit'd. 4
33 33-080-615 Thrd. Rod, 1/2 1
34 33-023-567 Plate, |dler Drawbokt 1
a5 33-080-618 Boit, Idler 1
36 54-010173 Setscrew, 3/8x 2 1
37 54-010178 Selscrew, 3/8x 4 1
38 66-010250 Lockwasher, 1/2 4
39 68-010250 Hex Nut, 1/2 4
40 66-010100 L.ockwasher, 5/16 Pi'd. 2
41 68-010100 Hex Nut, 5/16 Pit'd. 2
42 48-080150 Capscrew, 3/8 x 1-1/4 Grd. 5 Plt'd. 6
43 66-010150 Lockwasher, 3/8 Pit'd. 6
44 6B-010150 Hex Nut, 3/8 Pit'd. 5
45 33-080-565 Header Tie 1
46 33-080-563 Fender, Lt 1

55

i
O
&



4-ROW HYDRAULIC UPPER HEADER

ITEM PART NO. SERIAL NO. OR YA DESCRIPTION avy.
1 33-080-532 Idler Pivoy 1
2 33-080-201 Anchor, Tension Rod 1
3 33-080-205 Pipe Clamp Bracket 4
4 33-080-548 Output Shaft i
5 33-080-562 Mount, T-Box 1
6 33-080-345 Pivot Ass’y. 2
7 33-080-556 Support, L. Tongue 1
] 33-080-559 Support, Rt. Tongue 1
9 33-080-560 Support, Top 1

10 33-081-118 Arm, Main Drive ldler i
11 33-026-087 Key, /8 x 2-1/2 1
12 33-023-334 Shim, Lt. Shield Supp. 1
13 33-027-821 Cover, Inspaction (14 x 9%) 2
14 33-027-820 Cover, Inspection (9x8) 1
15 33-027-575 Cover, Cylinder 1
16 33-027-581 Bulkhead 1
17 33-027-778 Support, L. Shietd 1
18 33-027-779 Support, Rt. Shield 1
19 33-027-578 Support, Front G.B. Rt. ki
20 33-050-101 MNutsert, ¥4-20 7

6-85

56




ITEM PART NQ. SERIAL NO. QR YR. DESCRIPTION Q@TY.
21 33-051-022 Quiput Shaft Brg. 1
22 33-053-004 Main Drive Sheave 10.4" 1
23 33-053-028 Taper Bushing, R1 -1-3/4" 1
24 33-054-041 Gear Box, 6R )
25 33-080-442 Brace Arm 1
26 33-081-137 Pump Brk1 Ass'y. {See Breakdown, Page 59) 1
27 33-081-134 Reservoir Ass'y. 1
28 33-053-081 Belt, B75K 1
29 33-053-077 Taper Bushing, SOS 1-3/4 1
30 33-063-078 Sheave, QD 18 9.4 1
31 33-061-082 Filter, And Base 1

33-061-085 Replacement Filter Oniy
32 03-026-016 Key, 1/4x 2 1
33 48-080100 Capscrew, 3/8 x 1 Grd. 5 Pit'd. 6
34 33-059-013 Hose, BM3K-1 OFJX90S-1 OFJX-62" 1
35 33-058-014 Hose, 16C4-20FJX-20FJX-22 5" 1
36 33-059-015 Hose, 4M3K4FJX-4FJX-64" i
37 33-059-016 Hose, 6CH-8FJX-6MB-18" 1
38 33-058-017 Hose, BCIT-1 OFJX-1 OFJX-34" 1
39 33-059-018 Hose, BCIT-10FJX-10FIX-78" 1
40 33-059-019 Adapter, 4MB-4MJ-80 2
41 33-059-020 Adapter, 8MB-8MJ-90 1
42 33-058-048 Adapter, 1T0MJ-16MB-80 2
43 33-059-023 Adapter, 20MB-20M.J-90 1
44 33-059-025 Adapter, 10MB-10MJ 3
45 33-059-027 Adapter, 20MB-20M.J 1
46 33-059-028 Adapter, 12MB-10MJ 1
47 33-080-029 Adapter, 20F X-20MJ-80 1
48 48-090592 Capscrew, 1/2 X 1-1/4 Grd, 5 Plt'd. 4
49 48-090595 Capscrew, 1/2 X 1-1/2 Grd. 5 Pitd. &
50 48-090595 Capscrew, 1/2 X 1-3/4 Grd. 5 Pitd. 4
51 48-090910 Capscrew, 5/8 X 1-1/4 Grd. 5 Pitd. 4
52 52-050048 Carriage Screw, 3/8 x 1-3/4 Grd. 5 Pit'd. 4
53 48-1004890 Capscrew, 1 x 3-1/4 Grd. & Pit'd. 2
54 52-050035 Carriage Screw, 3/8 x 1 Grd. 5 Plt'd. 21
55 52-050040 Carriage Screw, 3/8 x 1-1/4 Gird. 5 Pltd. 12
56 52-050140 Carriage Screw, 1/2 X 1-1/2 Grd. 5 Pltd. 11
57 52-050125 Carriage Screw, 1/2 X 1-1/4 Grd. 5 Pltd. 15
58 58-020401 Machine Screw, 1/4 x 5/8 6
59 62-010100 Flatwasher, 3/8 Plt'd. 21
60 62-010200 Flatwasher, 1/2 Pit'd. 27
51 62-020050 Flatwasher, 1" SAE Pli'd. 2
62 66-010150 Lockwasher, 3/8" PH'd. 47
63 66-010250 Lockwasher, 1/2" Pit'd. 38
64 66-010300 Lackwasher, 5/8" Pit'd. 4
85 66-010450 Lockwasher, 1" Pltd. 2
66 68-010150 Hex Nut, 3/8 Plt'd. 41
67 68-010250 Hex Nut, 1/2 Pit'd. 38
68 68-010300 Hex Nut, 5/8 Pit'd. 2
69 68-010450 Hex Nut, 1" Plt'd, 2
70 72-010100 Locknut, 1/2 Grd. "B* Ph'd. 1
7t 76-010100 Cotter Pin, 316 x 1-1/2 1
72 54010171 Setscrew, 3/8x1-1/4 3
73 70-010605% Jarn Nut, 3/8 3
74 48-090005 Capscrew, 1/4 x 5/8 Grd, 5 Plit'd. 1
75 66-010050 Lockwasher, 1/4 Pit'd. 1
76 33-023-531 Latch, Upper Header 1
77 48-090036 Capscrew, 5/16 x 1 Grd. 5 Pit'd. 1
78 66-010100 Lockwasher, 5/16 Pit'd, 1
79 68-010100 Hex Nut, 5/16 Pit'd. 1
a0 48-090150 Capscrew, 3/8 x i-1/4 Grd. 5 Pitd, 4
57 6-95



4-ROW HYDRAULIC HEADER WIRING

TEM FART NO, SERLAL NG, OB YR DESCRIPTION QTy.
1 33-081-178 Harress, 14-7 Cable i
2 33-081.177 Harness, Box Cable 1
3 33-062-051 Block, Terminal 2
4 33-062-015 Holder, Fuse 2
5 33-062-936 Fuse, 3 Amp 1
& 33-062-014 fFuse, 5 Amp 1
7 68-010030 Kep Nut, #10-24 Plt'd. 14
8 48-090015 Gapscrew, ¥ x 1 Hex HD Grd. & PIt'dl. 4
9 66-010050 Lockwasher, ¥ Pit'd. 4
10 33-062-061 Header Control Box 1
8-94 58




PUMP BRACKET
(33-081-137)

EF———” Ci"’:*
[Ehat I

ITEM PART NO. | SERCIAL NO.OR YR, DESCEIPTION Qiy.
1 33-080-561 Bracket, Pump i
2 33-081-204 {(19956- b} Arm, Pivot Assy. 1
3 03-053-023 idler, 1 x5-1/2 1
4 33-053-079 Taper Bushing, SDS 7/8" i
5 33-053-080 Sheave, QD1B 5.6 1
6 33-050-143 1/4" Chain Shackle 1
7 33-061-071 FPump i
g 52-050140 1/2 x 1-1/2 Carriage G5 Pit. 2
10 66-010300 5/8 Lockwasher, PIL. 2
11 68-010300 5/8 Hex Nut, Pl 2
12 52-050374 5/8 x 3-1/2 Carr. Scr. Grd. 5 Pli. 1

13 62-010250 5/8 rlatwasher, Pit. 3
14 15-050-002 Spring, 1 x 7-1/4 Ext. i
15 66-010250 1/2 Lockwasher, Pt 2
16 33-024-057 Spacer, |dler 1
17 68-010250 1/2 Hex Nui, Pit. 2
18 48-090950 Capscrew, 5/8 x 2 G5 PR, 1

59




60



The following is a kst of serial numbers tssued to our machines at the beginning of each
year. To determine when a unit was made, [ind the range within which the particular serial
number falls. It would have been produced between January | to December 31 of that year.

YEAR SERIAL NUMBERS
1985 27986-29695
1986 29696-31095
1987 31096-33234
1988 33235-35548
1989 35549-38496
1990 38497-41771
1991 41772-44466
1992 44467-47001
1993 47002-48750
1994 48751-51549
1995 51551-54262
1996 54263-56661
1997 56662-59465
1998 59466-62097
1999 62098-63986
2000 63987-65692
2001 ©65693-67340
2002 67341-68699
2003 68700-70482
2004 70483-72646
2005 72647-74866

2006 74867~



DEPENDABLE EQUIPMENT FOR PROGRESSIVE FARMING

Visit us at www.kelleymfg.com

MADE IN AMERI&?



